X CERAMNIKCCDHRAZTZER BERAICBED+RICHBELTEZWL,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

RACE.SPEC
X7+ R
MAINTENANCE MANUAL

INFERMB VE|, 777 "M insmrstrton
SPEC ) —

(o)
Syncro KT-201

1:8 Scale
Radio Controlled Brushless Motor Powered 4WD Racing Buggy

INFERNO VE RACE SPEC readyset (with Syncro KT-201)

e N
OIS TIBICHEBLUTH N E T, AT F Y AP/N—Y DHADIRIC @AV TF AP/ —YTIHT ZRIE. EAPEREEL IRWVNELS
SEICLTLEE W, XVTFYAPHEITORNENLAIE. BELKS ICREMITTLREE W,
DFRFEES U [FE I —BXEZTRAVGDE LT,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop. @Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend

der Montage am Modell verlieren.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder @Faire attention de ne pas perdre de vis ou autres petites pieces du
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie chassis ... En cas de perte, les remplacer immédiatement.
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO

Deutschland. ” . . .
@ Tenga precaucion de no perder ninguna pieza a la hora de realizar

. . - el mantenimiento o de cambiar alguin repuesto.
@ Cette notice décrit les différentes phases de montage et de 9 P

maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléeme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del

modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
T

hora de cambiar algun repuesto.

HE FINEST RADIO CONTROL MODELS

. J
30876-MM02 (GEESEN))
No. 30876




fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICERTIER
Tools required
Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias
FYNMIA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDASJ

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT 3 IROMRVICIE. +HERELTIEZ W,

—iRGTHR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

77—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

W+ RS/8— (K. &, )
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

—F )

WAL Y F (1.5mm, 2mm, 2.5mm, 3mm)
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)
Clé allen (1.5mm, 2mm, 2.5mm, 3mm
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm

No.96154
KYOSHO AR v LT )L—
KYOSHO Special Glue

N
[Elka=y-il w
Instant Glue / Sekundenkleber

Colle cyanoacrylate / Pegamento instantaneo @

Wx>OyJH

)
)

BoOIARYF . e Screw Cement / Schraubensicherung
. Elziﬂfa':ose Pliers Sciss\ors Frein filet / Fijatornillos
’ . 9e Schere ‘ SCREW
3mm Pmces plates . Ciseaux No.96178 CEMENT }
Alicates de punta fina Tiera Owv %4k (F38E/10cc)
B+FLYF(K) / . @ Loctite (Medium Strength / 10cc)
=—</0p —

Cross Wrench (big)
Kreuzschlussel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

va % Loctite (mittelstark / 10ml)
» @ Loctite (Moyenne / 10cc)
Loctite (Medio / 10cc)
BhHY5—F+17
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

H=v/){—
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

No.36219

SPFaA47Tvyy)—<—

SP KNIFE EDGE REAMER

REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

9]

BRA—ILLYF
Cross Wheel Wrench
Felgenschluessel
Clé démonte pneus
Llave de ruedas

B O LREEA
Rubber Cement
Gummi-Kleber

SN

| N
Y Colle & pneus TRIIARET, 1 ~ 15mmORBIHTEZTETT,
AV‘{' Cola de contacto No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
S Spitzahle UnerlaBlich, niitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Poingcon ‘l" Lécher, einfach und sauber!
Punzén Un must! Permet de faire des trous de 1 ~ 15mm sans
) h
— effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
®eecccccccccsccccscsccccsscscccsscsccccssced

M THID;FEE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

MY TORNCTROZ EISERLTLLEE W,

Q@I DHAEER 5k, BELERT D,
@y NOABRZHEMND D,
XA—FREB, FENHDE LS, BEWKSH DR
JED Yt T —EHE FTTERCESI W,
QNS RWRDFEAL YA X EBEZBRVWESICT %0
ZSEICLU THERUEGHSHEIITS,
@TPERZfFHDEEE - - -
WHHDEL THEMBRMEES NS ETHDHTL

EEW,
U, @ENEFRTDETHD D EEADNENA
KBHhEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon
Correcto

s

T

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

S

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIWIE@RDE < A> TWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIG D XTDOTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIESFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

Ex TPEX 3x12mm £ X 3mm Ty¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4
ﬂx\l\\\\\\\\\\\\\\\\\\\\\\\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : WJ 3mm 3
‘ ‘f mm 4mm
FryvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOMR—JL
Vis Vis TP F/H 3x12mm B S E X Metal Bushing - Ball Bearing : Pillow Ball
Tomillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis P 3x1omm Casaquillo Metalico - Rodamiento Fotule 5.6mm
6tula 5.8mm
Tornillo 3x12mm F/H 5mm
HSER £y hER — [ )IIIIIIIIEIIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREAE DR MV So funktioniert die Bauanleitung: g
HORDTC 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEN TR B LZEDHH,
N O LR, RIR. FERE
TEY FROERIE. EREEBRWTEF—

No.MMfFiFsnTWwEd, ART/I\—V%E
EATEREEF—No.ZSBL T LI,

IBAEATRE DY —IDMEASTNT

WET, Y—7ITFR L THEIZTEAED
TLES W, Y=V DFHEIK. &=
DFIEHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K ANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




FHII TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICFEDNTVNEY—Y

FERU THEIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EARUC L SICHEIZITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

\

AET5LSICHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

, BEEERITEET 5. ik, @ ESOIBICHEIZT %,
Apply instant glue (CA glue, super glue). Temporarily tighten. :@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. ©) In der angegebenen Reihenfolge zusammenbauen.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JLRERAITEET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Vissez temporairement.
Apriete de manera provisional.

XYOAYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

TR ZED, [Izhvy b33, RYE,

Apply grease. Cut off shaded portion. True-to-scale diagram.
Fetten. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
Graissez. Coupez la partie grisée. lllustration a I'échelle.

Aplicar grasa.

BN @ 5] BN

Corte la zona oscurecida.

AFEA o 2mmON%ZH T3 (fl) o
Must be purchased separately! Drill holes with the specified diameter.
Das Teil ist nicht im Bausatz enthalten! 2mm Bohren Sie Lécher im angegebenen @.

Doit étre acheté séparément!
Debe comprarse por separado.

Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

Dibujo a tamafo real.




Différentiel / Diferencial

77 %% / Differential / Gear Differential

@

®:@

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm

Prisionero 4x4mm Méplat

[ ;

®6mm O >
O-ring
O-Ring

» 573 H
Flat surface
abgeflachte Seite

Superficie plana

(&

e

(For center)

Joint thorique

B8x16mm 7Y
Ball Bearing
Kugellager
Roulements a billes

- (Mitte)
@4 x10mm LA (Pour le centre)
Shim (Central)

Unterlegscheibe
Rondelle de callage

@® (7avk/UVH)

(For front and rear)
(vorn & hinten)
(
(

Pour l'avant et l'arriére)
Delantero y Trasero)

?\ 4x4mm

Zavk/U¥A
For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

Y5 —H
For center

Mitte

Pour le centre

Central

Rodamiento

?/

@®26x14mm ¥+ 7 b~ (8)
Shaft (Black)
Welle (Schwarz)
Axe 2.6x14mm (Noir)
Eje 2.6x14mm (Negra)

L,

[ R 3
\ J
77 £+ / Differential / Gear Differential | [OM ZaYh/UvE ¥y —H
2 Différentiel / Diferencial ~@ X Por front and rear X1 For center
©) vorn & hinten Mitte
Pour l'avant et |'arriére Pour le centre
Delantero y Trasero Central

3x12mm TP S E X
TP F/H Screw
SK Treibschraube

® (7ovr/UvHAE
(For front and rear)
(vorn & hinten)

(

(

Pour l'avant et I'ar
(> 5 —F) Delantero y Trase
(For center)
(Mitte)

(Pour le centre)
(Central)

Vis TP F/H 3x12mm N
3 =<
Tornillo ax12mm TP FH &2 ’é;:f’t“glaz k‘; 7 ®)
Dmmm ””””””””” 12 Welle (Schwarz)
. e Axe 2.6x14mm (Noir)
®8x 16mm /\? T Eje 2.6x14mm (Negra)
Ball Bearing
Kugellager /s 3
Roulements a billes  (§)6mm 0 >4
Rodamiento O-ring
O-Ring
Joint thorique (2> —H)
ffffffff Junta Térica (For center)
77777777777777777777 3 (Mitte)
(Pour le centre)
(Central)

ZAOv A/ tvy
Front / Center
Vorne / Mitte

Avant / Pour le centre
Delanteros / Central

—H

#50000 - 100000

VA
Rear
) Hinten #3000 - 5000
Arriére
Trasreos
riere) FIAAI No0.96753

ro)

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

#3000

(Zav¥ ~/UVH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

3x12mm

2ty MEIZTS (A1),
Assemble as many times as specified.

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent quindiqué.
Repita las veces sefaladas.

B S DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

billl- YN
Must be purchased separately!

X

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

TR %EED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

5



3 1) £477R v & X / Rear Gearbox / Hintere Getriebegehause | [OM
Carter de différentiel arriere / Caja de transmision Trasera ©)

D

Rear Differential
Hintere Gear Differential
Différentiel Arriére
Diferencial Trasera

> HBEEZT, Ny Q
Ty amiRET 5,
Adjust the backlash

with the shims. 4x25mm
Zahnflankenspiel mit
Distanzscheiben justieren
Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con
las arandelas.
4x25mm TP S EZX 4x20mm TPHSEZR (1913 x 16 x 0.5mm ¥ L (B Thick) (B)8x16x5mm 7YY
TP F/H Screw TP F/H Screw @013 x 16 x 0.3mm ¥/ (& Thin) Ball Bearing
SK Treibschraube SK Treibschraube Shim Kugellager
Vis TP F/H 4x25mm Vis TP F/H 4x20mm Unterlegscheibe Roulements a billes
Tornillo 4x25mm TP F/H Tornillo 4x20mm TP F/H Rondelle de callage Rodamiento
D2 [t -2
o] -

> ESREICEY NEXZEET %,

Firmly tighten the set screw onto the flat surface.

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes
planas del eje.

8//5x4mm

4 ')+ 7R v & X / Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\\w fffffffffffff 2

@TaAhhy T

Joint Cup

Getriebeausgang

Noix de cardan 5x4mm Y hEX
Vaso Salida Palier Set Screw

Gewindestift
Vis BTR 5x4mm
”””””””” 1 Prisionero 5x4mm

4x15mm

FSDIEICHEIIT S, TR ERD, XAV I HZED,
Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).

In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TP ZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

[[ Tornillo 4x15mm TP F/H
,,,,,,,,,,,,,,, 4

4x15mm

Carter de différentiel avant / Caja de transmision Delantera

E 70Oy kYR ¥ X /Front Gearbox / Vorderes Getriebegehause

> BHEEA T, Q
Ny oZva
ZHEI 5,

Adjust the backlash
with the shims.

Zahnflankenspiel mit
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.

Ajuste la holgura con
las arandelas.

Oy s~7F7

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

4x20mm(TP F/H)

4x20mm

4 x20mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

s

4x20mm TPER (1913 x 16 x 0.5mm ¥ s (& Thick)

TP Screw @013 x 16 x 0.3mm ¥ A (3% Thin)
LK Treibschr Shim
Vis TP 4x20mm Unterlegscheibe

Tornillo 4x20mm TP

ﬂx\\\\\\\\\\\\\m\\\m\wm ———————— »

Rondelle de callage
Arandela

(B®)8x16x5mm 7YY

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

W =5 DIEICHII T 5,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

TR ZED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.




7 70Oy hF£v7/Rw o X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

> ESRHEICEY N\NEXRZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

4x20mm TPHYHSEX OPERPAY AN

TP F/H‘ Screw Joint Cup (L)
SK Treibschraube Getriebeausgang (L)
Vis TP F/H 4x20mm Noix de cardan (Longue)

Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

4x20mm

¥+ ¥— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

i 2

4x15mm\% ég/ 4x15mm

X¥OVIEERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.




% —F+ Ry Y X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

4x6mm MYy I ZAERX
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

_ . 4x6mm
4x10mm YIAYIIAEX

F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

> ZDNRZEES,
Use this hole.
Dieses Loch benutzen.
3x8mm 77V IffFryTER 4x10mm(F/H) Utiliser ce trou.
Flanged Cap Screw Utilice este agujero.
Stopp inbusschraube
Vis épaulé
Tornillo allen

©tm

4x10mm 73VIfiFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tomnilloallen | o L L o o o o o o o o e e e e e e e -

Ejmm '

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

3x8mm TPHZEX
TP F/H Screw 3x8mm(TP F/H)
SK Treibschraube
Vis TP F/H 3x8mm
4x10mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\\\\\\\\\\\\l\\\\\\ ffffffffffffffffff 2

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

o ERU THEII TS, EE{&JL&JO
=Ml Pay close attention here! Temporarily tighten.
Vorsicht! Wichtiger Hinweis! Vorlaufig festziehen.
Attention! Avis important! Vissez temporairement.
Preste atencion. Apriete de manera provisional.




1 O £ == > %+ / Pinion Gear / Motorritzel
Pignons / Engranajes

4x4mm Y FEX > TS5RHICEY NEXZEET %,
Set Screw Firmly tighten the set screws onto
Gewindestift the flat spots.
Vis BTR 4x4mm Ziehen Sie die Gewindestifte auf
Prisionero 4x4mm die ab-geflachten Flachen fest.
m ””””””””””””” Vissez les vis type BTR sur
les méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

- R— DT EmZERE> T2H6D

EXZEET %,

Allow gap of one sheet of paper 3x8mm
and screw in the two screws.

Unter Einhalten des SpaltmaBes eines Blattes
Papier die beiden Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 2 vis.

Permita el espacio de una hoja
de papel y atornille los dos tornillos.

4x10mm

\i

2mm

1 1 Y5 —F¥Rv ¥ X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

: %@ FRFTEL TLWE T A
ORGO4ZHBEWRH 12 L\,
@ is not sold separately.
.Purchase ORGO4. 2
Teil @0 ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil €6, ORG-04. 0 O
La piéce @0 n'est pas vendue
séparément. Acheté ORG04
no se vende por separado
Adquiera @® ORGO4.

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

@D (5Ew)

Tornillo 4x15mm TP F/H (Short)
[Dmmm ,,,,,,,,,,,,,,, > (Kurz)
(Courte)
4x12mm $SEZR (Corto)
F/H Screw
SK Schraube

Vis F/H 4x12mm

[ Tornillo 4x12mm F/H
,,,,,,,,,,,,,,,,,, 2

3x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,, 1

4mm FaOrv+yhk
Nylon Nut
Kunststoffmutter
Ecrou nylon

4x15mm

7N Tuerca Nylon
(O) @ 77777777777777777 > 4x12mm

o R L T T BT oW = S DIEICHET T B, X
=Ml Pay close attention here! oMl Assemble in the specified order.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen.

Attention! Avis important! Assemblez dans I'ordre indiqué.
Preste atencion. Realice el montaje en el orden indicado.

AEBA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

10




1 2 Y44 > JX—ZT— /Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

AN

Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
Agujeros a utilizar.

4x10mm

(> zORFERATEE A,

~N

These holes cannot be used.

Diese Bohrungen dirfen nicht
verwendet werden.

Ne pas utiliser ces trous.

No utilizar estos agujeros.

Y,
3x10mm (TP) IA

3x10mm Fv v 7ER 3x10mm TPEX

Cap Screw TP Screw

Inbusschraube LK Treibschr

Vis Vis TP 3x10mm

Tornillo allen Tornillo 3x10mm TP
E i [ 2 | s 1
4x10mm EX 3x12mm TPEX

Screw TP Screw

LK Schraube LK Treibschr

Vis 4x10mm Vis TP 3x12mm 4x10mm
; Tornillo 4x10mm Tornillo 3x12mm TP
@ ———————————————— PR i S 2 et

3x12mm
1 3 U« > AT — ] Wing Stay / Heckspoiler-Halterung
Support aileron / Soporte alerén 3x15mm
[
—
» ERDEBICTER,

3x15mm TPE X
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂa\\\\\\\\\\\\\\\\\\\\\\\\\\\\w ffffffff 4

4x15mm TPEX

TP Screw Screw
LK Treibschr LK Schraube
Vis TP 4x15mm Vis 4x20mm

S v

4x20mm EX

Tornillo 4x15mm TP Tornillo 4x20mm

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes tipos

de tornillos

4x15mm

4x20mm

o ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

% EARU L SICHEIZITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

11




|
1 4 A5 X2 3> [ Rear Suspension / Hintere Aufhangung ! O Ll B ROY—%
Suspension arriére / Suspension Trasera ,  For Right Marked “R”
i Rechts R links markiert
N ' Drolte Marqué “R”
[ il >LONY—7 Ma
For Left Marked “L” : Derecho R" derecha
Links L links markiert N
Gauche Marqué “L” .
Izquierda L" derecha .

4x12mm v hEX
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

5x4mm

B8 x16mm RF7UVY

Ball Bearing

Kugellager -

Roulements & biles @63 x 8 x 2.5mm 15— 5x4mm v hEX

Rodamiento Collar Set Screw
Gleitlager Gewindestift
Bague Vis BTR 5x4mm

Prisionero 5x4mm

O

G9E2.5 EUV Y (3R) @3 x 48mm ¥+ 7 k (B)

G9)2.6x17mm ¥+ 7 k Shaft (Black)

...........................................

¢ %No.1-S54012 4x12mmaty hEX %

EAT 3 EERRENTRICEDET,

By using Part No.1-S54012 4x12mm Set Screw,
adjustments for the ground clearance can be made.

Bei Verwendung der 4 x 12 mm Gewindeschraube :
(Art.-Nr. 1-854012) kann die Bodenfreiheit justiert werden. 2

Il est possible d'ajuster la garde au sol en utilisant
les vis 4x12mm (#1-S54012). :

Utilizando la pieza No. 1-S54012 Tornillo Prisionero @
4x12mm, podra realizar ajustes en la altura
con respecto al suelo.

> EERER
For adjusting the
ground clearance.
Zur Justierung der
Bodenfreiheit.

- £
: Top Oben
. Haut Parte superior

T Réglage de la garde
Bottom unten au sol. :
Bas Parte inferior Para ajustar la altura. :

> G0 D RAR—T—E T B & T,
IRA—ILR—RADEENTEET,
Adjust the wheel base by using the other
spacer instead of .
Der Radstand kann durch Einsatz des
anderen Spacer's fuer Teil 36 justiert werden.
Ajuster 'empattement en utilisant d'autres

A7 A>3 > [ Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@)5x38mm FY v+ ALOvYR
Adjust Rod Gestaenge
Biellette réglable Tirante ajustable

EARLU &S ICHEITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

2

O R 2 "
@)7.8mm R—JLT> R Ia\ 1;T.n:7mm
CB:?!\E: ‘ R;LLJJ?: ipfanne ZES:anmT;mm
aprox. 17mm
O o |- : i

E-ring (Silver) Shaft Welle (Schwarz) entretoises que la piece 36).
E-Ring (Silber) Welle Axe 3x48mm (Noir) Ajustar la distancia entre ejes utilizando otro
Clips (Argent) Axe 2.6x17mm Eje 3x48mm (Negra) casquillo en vez de 36).
@ Clip (Plateado) Eje 2.6x17mm i il
”””””””””””” I
2 > |

> IVDHZANHERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le coté avec le déport est le pas inversé.
Ellado con la muesca es el lado con rosca inversa.)

Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a 'échelle.
Dibujo a tamafio real.

2ty MAZ TS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

ESOIBICHEIT 3,

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

X2

a EELTHEITS,.
=Bl Pay close attention here!

pill=INCR

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

X

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

12




1 6 U7 X~ > 2 3> /Rear Suspension / Hintere Aufhdngung
Suspension arriére / Suspension Trasera

@4 x 74mm ¥ 7 ~
Shaft Welle
Axe 4x74mm  Eje 4x74mm

I Il

3x10mmF vy TER E3EUVYT(B) @7.8mm EfAR—IL

AR
For Left
Links
Gauche
Izquierda

. VAN
Cap Screw E-ring (Black) Flange Ball .
. Holes for mounting.
Inbusschraube E-Ring (Schwarz) Kugel m. Bund . SRIE
) ) ; . . Diese Bohrungen verwenden &
Vis Clips (Noir) Boule épaulée For Right
Tornillo allen Clip (Negra) Roétula biselada Trous pour le montage-. I
Agujeros a utilizar. Rechts
ffffffffffff 2 @ 4 e 2 Drolte
Derecha

3x10mm

N

1 7 Y A>3 / Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera ©)

@3 x25mm R oY 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

] — -

@)7.8mm VIR —IL
Ball
Kugel
Rotule 7.8mm

I:[]:I Roétula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

VNN

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

)5
T

2

W S DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

V EERU&LSITHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

[ 2 ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

13




1 8 ) X% £ S+ t— / Rear Stabilizer / Stabilisator, hinten
Barre anti-roulis arriére / Barra Estabilizadora Trasera

®)5.8mm R—JL
Ball
Kugel
Rotule

Rétula
O™ :

(#®5.8mm R—JLT> K (S)
Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

o ‘

27 ER=IL (B)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Rotula (Negra)

3x10mm vy hEX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

2.6x8mm TPHZEZR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

3x6mm EX
Screw
LK Schraube
Vis 3x6mm
Tornillo 3x6mm

ffffffffffffffffffffff :

188

/’J

3x10mm

)

h

oW 75 (DIEICHEII T % ERRU &S ICHEIT2,
Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

oo BEEELPIE -a s
KBl Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.

La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

14




1 9 >+ >— / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂs\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————

§/3x10mm

Support amortisseurs avant / Soporte amortiguadores delantero These holes cannot be used.

Diese Bohrungen dirfen nicht
verwendet werden.

Ne pas utiliser ces trous.

No utilizar estos agujeros.

70> K% > )X—Z5— | Front Shock Stay / Vordere Dampferbriicke (> zORFERATEE A, )

)R

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar

@ @y\
@ NI
3x12mm TPER 3x10mm ¥vv7EX  4x10mm EX O( \ 4x10mm
TP Screw Cap Screw TP Screw
LK Treibschr Inbusschraube LK Treibschr
Vis TP 3x12mm Vis Vis TP 4x10mm
Tornillo 3x12mm TP Tornillo allen — Tornillo 4x14mm TP 4x10mm
AT - - - - - - 2 |=[ - - | [
[ e [Ejmmm 2 @mﬁm 4 -
3x12mm

V EARU &S ICHEITS, [ a ERB U THIITSH.

Assemble left and right sides the same way. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le coté droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

15




2 1 AR SR
Suspension avant / Suspension Delantera

~>%¥ 3> [ Front Suspension / Vordere Aufhangung | [OM

4x10mm Fvv 7/

Kugellager

26x17mm ¥+
Shaft
Welle

Set Screw

Cap Screw For Right

Inbusschraube Rechts

Vis Drolte »RON—7
Marked “R”

Tornillo allen Derecha
%mm I ,,,,,,,,,, 4 R links markiert
Marqué “R”

(58 x 16 x 5mm RF7 U
Ball Bearing

Roulements a billes
Rodamiento

Axe 2.6x17mm
Eje 2.6x17mm

—————— 2 @FvIILHT—
5x4mm vy hEX

Gewindestift
Vis BTR 5x4mm

Prisionero 5x4mm  ((/ N\ | ||
1] Et——— 2 4

EX @Al

"R" derecha

-

e O =fIA
7k 7 For Left
Links
Gauche
Izquierda
»LON—7

Knuckle Collar Marked “L”

Lager L links markiert
; 4 4 4 Marqué “L”

Bague épaulée de fusée "L ouierda

Casquillo q

22 70Y K ANV 3> /Front Suspension / Vordere Aufhangung ®\@
Suspension avant / Suspension Delantero %
G
For Right

@PE25 EY VY (1)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)

@E3 EVVY (B)
E-ring (Black)
E-Ring (Schwarz)
Clips (Noir)

Clip (Negra)

Rechts
Drolte
Derecha
4x12mm v hEX
Set Screw
Gewindestift

Vis BTR 4x12mm
Prisionero 4x12mm

@3x38mm Y7k
Shaft  Welle

Axe 3x38mm  Eje 3x38mm

i

"""""""" 2 : %No.1-S54012 4x12mmOty hER%E
@)4x74mm Y¥ 7 b L FEAYTREERRAELGARICBEDET,
Shaft  Welle By using Part No.1-§54012 4x12mm Set Screw,
Axe 4x74mm  Eje 4x74mm :  adjustments for the ground clearance can be made.

i

[U . Bei Verwendung der 4 x 12 mm Gewindeschraube

,,,,,,,,,, 2 (Art.-Nr. 1-S54012) kann die Bodenfreiheit justiert werden.
. Il est possible d'ajuster la garde au sol en utilisant

les vis 4x12mm (#1-S54012).

X RN o
Must be purchased se

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté sépar

Debe comprarse por separado.

Utilizando la pieza No. 1-S54012 Tornillo Prisionero
4x12mm, podra realizar ajustes en la altura con

|
parately! respecto al suelo.

ément!

..................................................

HERIR
For Left
Links
Gauche
Izquierda

Haut Parte superior

Vo

-
Bottom Unten
Bas Parte inferior
BHEREA
For adjusting the
ground clearance.
Zur Justierung der
Bodenfreiheit.
Réglage de la garde
au sol. .
PAra ajustar la altura.

....................

HFSDIEICHEIIT S, V EERUKSICHEIITS, XIOYIEZEES,

Assemble in the specified order. Assemble left and right sides the same way. Apply threadlocker (screw cement).

In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Appliquer du frein filet.

Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos.

16




23 70O kY A~N2 Y 3 [ Front Suspension / Vordere Aufhangung| [GM
Suspension avant / Suspension Delantero ©)

76 6.8mm VNG R—)L
Ball
Kugel
Rotule 6.8mm

GYE25 EUVT (3R)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)

Clip (Plateado)
Gy SR aeae) ‘
@3 x40mm ¥+ 7k (2)
Shaft (Black)
Welle (Schwarz)

Axe 3x40mm (Noir)
Eje 3x40mm (Negra)

Tornillo Pasador

v —

76.8mm R—JLTY R
Ball End
Kugelpfanne
Chape
Roétula

O 2

@)5x22mm 7Y v A RO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

(I il
—————————— 2
@3 x25mm 27 Ja—EY
Screw Pin
Schraubachse
Vis

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde
Le cbté avec le déportest le pas inversé.
Lado con rosca inversa.

Q s \‘/é\?nm #96mm

\ @ approx. 6mm

ca. 6mm
environ 6mm
aprox. 6mm

s

W 75 DIEICHEII T 5,
Bl Assemble in the specified order.

L4

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

EERU LS ICHIITS, s JER U THII TSR,
Assemble left and right sides the same way. = Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

R R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

17




70y b A% EZ A — /Front Stabilizer / Stabilisator, vorn . N

Barre anti-roulis avant / Barra Estabilizadora Delantero 188 3
D
(®5.8mm R—IJL 3x12mm EX ® /
Ball Screw

Kugel LK Schraube P 4 <>

Rotule Vis 3x12mm @ Cﬁ\@
Roétula Tornillo 3x12mm

O 2 (- >

(@5.8mm R—)LT> R (S) »
10mm £y kEX
Ball End(s) X 'omm &vh

Set Screw
Kugelpfanne (S) Gewindestift ~ g
Chape (S) Vis BTR 3x10mm

Rétula (S)

(@ImEE

@) R & ER—IL (5R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent) 3x12mm
Rétula (Plateada)

Prisionero 3x10mm

3x3mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

2.6x8mm TPHYZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

2.6x8mm

25 ¥ ¥ ¥— /Chassis ®\@
Das Chassis / Chassis / Chasis 0*

3x10mm TPE X

4 x20mm TPHZE X

TP Screw TP F/H Screw
LK Treibschr SK Treibschraube
Vis TP 3x10mm Vis TP F/H 4x20mm
Tornillo 3x10mm TP Tornillo 4x20mm TP F/H
—————————————————— L e v .
oW S DIRICHEII T2, V EARU &S ICHEIITS, o HET 2L SICHEILT S,
Bl Assemble in the specified order. Assemble left and right sides the same way. H Ensure smooth, non-binding movement when assembling.

Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

18



ATF YUY | Steering

Lenkung / Direction / Direccion

j=1A

4x10mm EX

Screw

LK Schraube
Vis 4x10mm
Tornillo 4x10mm

(m ]

©)6 x 10mm X% JL

Short
Kurz
Courte
Corto
mEITER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.

Metal Bushing

Lager

Bague Métal 6x10mm
Casquillo Metalico 6x10mm

Casquillo direccion

@]

Rondelle 3x10mm

@Arandela 3x10mm
~~~~~~~~~~~~~~~~ e

@2 5.8mm £OR—IL (8R)

@WRAFTUYITNT=  gmmFsOF vk
Steering Collar Nylon Nut
Lager . Kunststoffmutter
Entretoise Ecrou nylon

Tuerca Nylon

2 @[

Hexagono direccion

Fijarse en el dibujo. ! \
]

Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

4x10mm

— 571~ NI
3x10mm 7y ¥ — @AFFUVITEY ®
Steering Pin

Washer _
Scheibe Lenkungsstift
Axe Direction )

==

AT 7> | Steering
Lenkung / Direction / Direc

cion

[ Tornillo 4x10mm
4x10mm YZEX
F/H Screw

SK Schraube
Vis F/H 4x10mm

Dﬂmﬂmmmillo 4x10mm F/H
,,,,,,,,,,,,,,,, 3

3x10mm TPHZEX

s N
> [ EITER,
H Note the direction. 4x10mm
- Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.
&L
Long
Lang
Longue ,_
=W
Largo Short
Kurz
Courte
Corto
N\ J
4x10mm EX 3x10mm TPEX
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x10mm

TP F/H Screw
SK Treibschraube

Vis TP F/H 3x10mm
4x10mm(F/H)

> RIEHDEZENLTES,
Remove these screws and
retighten after installing .
Schrauben entfernen und nach
Montage von wieder festziehen.
Retirer ces vis et les revisser
aprés avoir installer .
4x10mm  Afloje estos tornillos y apretarlos
después de instalar .

()

-

'~

4x10mm(F/H)

3x10mm(F/H)

o ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

R1E&H, XIOYIHZED,
Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.

Apriete de manera provisional.

Appliquer du frein filet.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Aplique liquido fijatornillos.

19



28 AT 7Y (2)] Steering (2)
Lenkung (2) / Direction (2) / Direccién (2)

e N
O
#924.5mm B BOBEHIERY.
approx. 24.5mm # — ~ The side with the step is a
ca. 24.5mm reverse screw.
environ 24.5mm Die markierte Seite hat ein
aprox. 24.5mm @ Linksgewinde.
ThLe co6té avec le déport
est le pas inversé.
Lado con rosca inversa.
\ J
3mm (FrAYF v k)
(Nylon Nut)
(Kunststoffmutter)
(Ecrou nylon)
(Tuerca Nylon)
(&)
Holes for
mounting.

- J
3x16mm HIEX 3mm  Fvh @ 7F—/—=h3— (8)6.8mm R—LTYV R (L)

F/H Screw Nut Tapered Collar Ball End (L)

SK Schraube Mutter Scheibe, konisch Kugelpfanne (L)

Vis F/H 3x16mm Ecrou Rondelle incurvée Chape (L)

Tornillo 3x16mm F/H R Tuerca 3mm Arandela biselada Rétula (L)
o -4 g 2 © (- > T ]
3mm FAOYF Yk (59 6.8mm R—JL (38) @b 4 x40mm 7Y v AROYR

Nylon Nut Ball (silver) Adjust Rod
Kunststoffmutter Kugel (silber) Gestaenge
Ecrou nylon Rotule (argent) Biellette réglable
Tuerca Nylon Rétula (Plateada) Tirante ajustable
************ 2 @ ************** 4 N @\ A R 2

(2 EEUTHEI TS, xy0y I HEES, R, 2 2ty MEZTS (B, %EEEU;’BL:%EET%)O
=l Pay close attention here! Apply threadlocker (screw cement). True-to-scale diagram. Assemble as many times as specified. Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Appliquer du frein filet. lllustration a I'échelle. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le coté droit.
Preste atencion. Aplique liquido fijatornillos. Dibujo a tamafio real. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

20




29 /Ny 7 1)— K L — /Battery Tray 3x8mm TPHSE X
Akkuwanne / Support Batterie / Bandeja de la bateria TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

3x8mm(TP F/H)

3x8mm TPEX

@9 2¢—ravrO—-5—(ESC) TP Screw
Electronic Speed Controller LK Treibschr
Mechanischer Fahrtenregler Vis TP 3x8mm

Variateur mécanique Tornillo 3x8mm TP
Variador de velocidad ﬂ‘\\‘\\‘\\‘\\‘\\“ ”””””””””” 2

0 mEmr—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

> [ EIER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.

a Fijarse en el dibujo.

gy

Battery Strap
Akkuspannriemen
Sangles de fixation batterie

N J Correa de la bateria
e - RETYIICET, e p
Pass cord through hooks. Ay LTy TFU—KL—ORAICEES,

Kabel durch die Bugel fadeln. Cut and apply inside battery tray.

Passer le cable par les crochets. In Streifen schneiden und innerhalb der Akkuwanne befestigen.
Tire la cuerda a traves de los ganchos. Couper et poser dans le support batterie.

Corte y appliqué la bandeja interior de la bateria.

\@)/\‘“‘/?'J—T‘/Da‘/

Battery Cushion
Akkupolster

Mousse pour batterie
Cojin de bateria

(’ CzAhy 9%,

l4@ Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

21




Z I ARy 7 X / Radio Box
Empféngerbox / Boitier radio / Caja de radio

» XI5 —%ERT 5,
Connect the servos to the receiver.

3x12mm TPE X

TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 4
3x12mm
3x12mm

Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

ARy
Sponge
Schwamm
Mousse
Esponja

AE—=RIyhA-F—(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique Servo de direction

Variador de velocidad Servo de direccion
A\ J

ATT7 YV TH—R
Steering Servo
Lenkservo

ATFT7I T —R
Steering Servo

=L =

Lenkservo RIS
) . Receiver

Servo de direction A
. o Empfanger

Servo de direcciéon .

Récepteur
Receptor

2 I ARy 7 X / Radio Box
Empféngerbox / Boitier radio / Caja de radio

3x3mm Y hEX

Set Screw
Gewindestift

Vis BTR 3x3mm
Prisionero 3x3mm

3x6mm TPEX

TP Screw
RK Treibschr
Vis TP 3x6mm

Tornillo 3x6mm TP

R

1

POTFINAT
Antenna Tube
Antennenrohr
Tube d’antenne
Tubo Antena

7Tt
Antenna
Antenne
Antenne
Antena

22




32 Y4 RA—RK /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

<HARHA—KRR>

< Side Guard R >

< Seitenschutz R>

< Bavettes de protection R>
< Paragolpes lateral R >

10mm 10mm
<TARH—-RL > I /
< Side Guard L > ‘

< Seitenschutz L > O ~—— O - 07

< Bavettes de protection L >
< Paragolpes lateral L >

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“- —————————————— 6

G
o\ —

AN =N

1>
% g\

6) 3x10mm

3x10mm

:]%73‘7 INEREI %EEEU&’JEH‘\HET%O

L4 Cut off shaded portion. Assemble left and right sides the same way.
Schneiden Sie die schraffierten Flachen heraus. Bauen Sie eine linke und eine rechte Seite.
Coupez la partie grisée. Assemblez le cété gauche comme le c6té droit.
Corte la zona oscurecida. Realice el montaje de igual forma en ambos lados.

23




2+ — / Chassis

Das Chassis / Chassis / Chasis

3mm

3x10mm

4x10mm S ER
F/H Screw
SK Schraube
Vis F/H 4x10mm

[ Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,, 4

3x12mm IR
F/H Screw
SK Schraube
Vis F/H 3x12mm

3mm 7oV IfFy bk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

Fararyrv ks
Nylon Nut
Kunststoffmutter
Ecrou nylon

(3 x8x1mm
TIAFYI T v—
Plastic Washer

Rondelle plastique
Arandella plastica

3x12mm&

AN

3x10mm

3mm(75> Ity
@/ (Flanged Nut)
Stoppmutter)

4x10mm% 4x10mm
A\

(
(Ecrou épaulé)
(

S

&

¢

\ D Q)
\ W

/1

Tuerca con collarin)

\

p
p-A—RKIJrybO—7—3—K

=[®ITET

Pass ESC cord through @.

Kabel des Drehzahlstellers durch

durchfadeln.

Passer le cordon ESC ainsi.

N

-

» T DNz EH,

Use holes shown below.

Bitte die markierten
Bohrungen verwenden.

Utiliser les trous comme
montrés ci-contre.

Utilice los agujeros ’050
demstrados abajo.

(M

(4 x 10 x Tmm

Kunststoff-Distanzscheibe

T2RAFVITY v —
Plastic Washer
Kunststoff-Distanzscheibe
Rondelle plastique
Arandella plastica

ol o

®3x7x2.2mm

TIAFYI T v—
Plastic Washer
Kunststoff-Distanzscheibe
Rondelle plastique
Arandella plastica

3 x10mm

TPHZEXR

TP F/H Screw

SK Treibschraube

Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

24




34 E—%— / Motor
Motor / Moteur / Motor

f ™
E—4—3—R 72y % I Black/
Motor Cord Schwarz / Noir / Negro
Motorkabel

Cable moteur - ITO—/ Yellow /
Cables 0 M Gelb / Jaune / Amarillo

7 )L—/Blue/
Blau / Bleu / Azul

Vs

74
y,

Al
V.
&\_ »"\ ..- /

7

ﬂ‘

1\:\

l"

3 707K / Radio / RC-Anlage t )
5 Radio / Equipo de Radio $
¢ |l@
26x10mm TPE R @ I =
TP Screw - 8 ¢
LK Treibschr j‘ - o
Vis TP 2.6x10mm —E—
T?rr]”!o?§)$19mm P ! #122mm/ approx. 22mm !
| ca. 22mm / environ 22mm |
@0 5.8mm EOR—IL (38) i aprox. 22mm i
Pillow Ball (silver)
Kugelschraube (silber) Fi7 Parallel
Rotule (argent) 5.8mm Parallel Parallele Paralelo )
Rétula 5.8mm (Plateado)
() B 1 b D5 IR, 26xt0mm —
The side with the step is a reverse screw.
3mmFIAYFY k~ Die markierte Seite hat ein Linksgewinde.
Nylon Nut ThLe coté avec le déport est le pas inversé.
Kunststoffmutter Lado con rosca inversa.

Ecrou nylon L
Tuerca Nylon

@)5.8mm R—JLTVR
Ball End
Kugelpfanne
Chape

@) 3 x 40mm FYvrAMOYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

Na
VL \ [ ] I
o
———————————— 1 |
™ TR L THIZ TS (il SmMmONRZH TS (B) .
E
=Ml Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Lécher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

25




36 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

® @ -70vrHE

v ITRNCHERE, DD,

Cover the shaft with cloth
before gripping it with pliers.
Schitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.

(
N e N Short) — For Front Pour ne pas rayer avec la pince, protégez
@R~ ERARY pas ray pince, proteg
Shock Piston (Kurz) — Vorne la tige avec du papier ou du tissu.
Démpferkolben (Courte) — Avant Cubra el eje con un trapo para
Piston d'ammortisseur (Corto) — Delanteros evitar rayar el eje.
Piston 1
— - B®-vvA )
| (Long) — For Rear > F7 EIF‘/ I\tﬁﬁ > ":J VF):E
I . or Fron or Rear
****** 4 | (Lang) — Hmte':]‘ Vorne Hinten
| (Longue) — Arriére Avant Arriére
1 (Largo) — Traseros Delantero Trasero
I
#98mm #914.5mm
N, A I
O')' > P18 , ‘ X approx. 8mm approx. 14.5mm
8_2{?39?188 | ca. 8mm ca. 14.5mm
Joint thorique P18 (B)-70>¥hHA | = :;\r'(')fnsfnTnm z;‘g;’: 145'”5“";"
Junta Térica P18 (Short) — For Front | : S
(Kurz) — Vorne |
(Courte) — Avant | >F7DF‘/ b V":JV;H
or Front or Rear
(Corto) — Delanteros : Vorne Hinten
Avant Arriére
@ (E) -JVH : Delantero Trasero
(Long) — Fpr Rear h #32mm wa2mm
(Lang) — Hinten I 8
L Arrie , © approx. 32mm approx. 42mm
,,,,,,,,,,,, 4 (Longue) — Arriere | ca. 32mm ca. 42mm
o R (Largo) — Traseros | environ 32mm environ 42mm
6.8mm ¥V /(=TI VR | aprox. 32mm aprox. 42mm
Shock End -
Kugelpfanne 6.8mm R—JL 26x68x05mm 7y ¥ v¥—  26mm Fv bk
Chape Amortisseur Ball Washer Nut 7AY A Utv A
Rétula Amortiguador Kugel Scheibe Mutter For Front For Rear
; X X
~—_ Rotule Rondelle 2.6x6.8x0.5mm Ecrou Vorne Hinten
@C. Roétula Arandela 2.6x6.8x0.5mm ‘ Tuerca 2.6mm Avant Arriere
(©) ----------- 4 Delanteros Traseros
e @] 4
— 4 @ O 4 @ ﬂ ' 0 50

37 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

> EXNVETIF AMILZHOUEXRTANS,

Pull down the piston and slowly fill in oil.

Kolben nach unten ziehen, langsam mit Ol befUullen.

Placer le piston en position basse puis remplir

doucement d ' huile.

Tire del piston hacia abajo y rellene con aceite.

X

O~1mm

AN
Piston
Kolben
Piston
Pistén

|=>

| ¢
B\

o> HETEE TBZEE S

&> IN—F 1)L (#400)
Shock Qil (#400)
Silikondl (#400)

Huile pour amortisseur (#400)
° Aceite amortiguador (#400) :

Then, gently move the piston up and down

to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.
Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air.
Ahora mueva el pistén hacia arriba y hacia
abajo para eliminar las burbujas de aire.

>

» (0% @), () et BAnATILEZEED,

(%), (6) =831 T 3.

H5—ERDMIEBEEXT

AN ZRT,

Add oil one more time
up to the brim.

Dampfer nochmals bis
zum Rand befllen.

Ajouter de | ' huile
encore une fois,
jusqu ' au niveau.

Rellene de aceite
hasta el borde.

Cover the opening of ({5),{5) with (6). Wipe away

Ausgleichskappe aufsetzen und uberschiissiges
Ol abwischen. AnschlieBend die Teile (%) und

aufschrauben.

Couvrir l'ouverture de () et (5) avec la piece (@0).

Retirer I'exces d'huile et
et .

assembler les pieces

Cubra el cuerpo de amortiguador @ @con .
Limpie el aceite sobrante e instale@y .

I
I
|
I
I
I
I
I
|
I
I
! .
| any excess oil and assemble (%) and ().
I
|
I
I
I
I
I
|
I
I
I

©
9

!

> A L—RICEN HMERRT B,
AL—=XICEIDRW & F L
AN ZEANET,

Ensure smooth piston movement.
Should a piston not move smoothly.
Der Dampfer muB sich leicht bewegen

lassen, ggf. die Befiillung wiederholen.
S "assurer que le piston puisse opére
doucement. sinon.
Asegurarse que el piston se mueve
suavemente arriba y abajo.

X¥yOvIHEZEES,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

X2

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

RUFEA fo

X

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

26




%> JX\— 1Shock Absorber / StoBdampfer <>
. Amortisseur / Amortiguador %%

A\

@) @) - 70> A
(Short) — For Front
(Kurz) — Vorne
(Courte) — Avant
(Corto) — Delanteros

(&)-YVH

> 27T EEDTE) EANS,
Compress the spring and install (6.
Driicken Sie die Feder zusammen und schieben Sie auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

Z0Y A
For Front
Vorne
Avant
Delanteros

UVvH

(Long) — For Rear For Rear
(Lang) — Hinten Hinten
(Longue) — Arriére Arriere
(Largo) — Traseros Traseros
39 %"~ )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador <70Yhk >
< Front >
TV KTV I— < Vorne >
Front Shock <Avant >
Vorderer Dampfer < Delanteros >
Amortisseur avant
Amortiguadores Delanteros
<U¥v >
< Rear >
< Hinten >
< Arriere >

5=
Rear Shock
Hintere Dampfer
Amortisseur arriere

Amortiguadores Traseros

@3 x25mm RAYYU1—tEY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

0 —

< Traseros >

EERUKSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Lg X2

2ty MEIZTZ (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

27




4 5 A &k —JL / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

> ESIBICY A VEFTHSIZ, BEEEAZ
DUDDRLIH REICEFZEELERI,
Lift edge of tire and apply small amount of

(oA — LDy S U1 TEBLZ D,
Slide the tires into these slots in the wheels.
Reifen auf die Felge aufziehen, wie gezeigt
Placer le pneu dans la lévre de la jante.
Inserte los neumaticos en las llantas.

N PHOMNUHIVF—FETES instant glue all around.
mEEhWILTHEL, Sekundenkleber wie dargestellt eintreufeln.
Clean the tire rims with Appliquer un point de colle a pneus comme indiqué.
thinner beforehand. Aplique unas pequefas gotas de cianocrilato.

Klebeflaechen der Reifen und
Felgen fettfrei machen!

Nettoyer la surface a coller du pneu
avec un papier abrasif.

Limpie cuidadosamente

los bordes.

> JLRKRY RICTEBELTY A VTRANAN S,
Glue the shaded portion by rubber cement, then insert into the tire.
Mit Gummi-Kleber verkleben
Appliquer un peu de colle sur la partie grisée, puis l'inséer dans le pneu. X4
Aplique cola de contacto.

41 &4V & KA —JL [ Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

@A =Ny K=Fy k
Wheel Stopper Nut
Radmutter
Ecrou de roue
Hexagono rueda

¢

<70k >

< Front >
< Vorne >
< Avant >

< Delanteros >

<Uv >
< Rear >
< Hinten >
< Arriére >

< Traseras >

P FREEERI TEEY %,

(%Y Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

4 4ty MEZTS (fl) o V EARU &S ICHEIIT, JTLREERTEET %,
i ifi i : 4RUBBER]
Assemble as many times as specified. Assemble left and right sides the same way. Apply rubber type glue.
Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le coté droit. Collez avec de la colle a caoutchouc.
Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

28




J\y 71— / Battery (xm: — i ILkF Ny T U—ELipo/ty T U —E BB AP ETEALANT &, )

Akku / Accu / Bateria N 2AREE®/HBLU. MBI RUC/N\YTY—E2AKFERIT DL,
CAUTION : Do NOT combine a Ni-MH battery with a Lipo battery.
=1 . N Use fully charged batteries of the same type i.e. same product number.

</ /?_U _%ZZ‘STE}EH?—%% = > Achtung : KEINESFALLSgNiMH— mit LiPo-Akkus kombinieren!
< If using twin batteries > Bitte stets vollgeladene Akkus desselben Typs verweden.
< Bei Einsatz zweier Akkupacks > ATTENTION :  Ne PAS combiner une batterie Ni-MH avec une batterie Lipo.
< Si vous utilisez deux batteries jumelées > Utiliser des batteries bien chargées de méme type (méme numéro de série).
< Si us alas dos baterias > PRECAUCION : No combine una bateria de Ni-MH con una bateria de Lipo.

Utilice las baterias completamente cargadas del mismo y con el mismo numero de parte.

Ny 7Y —

Battery

Akku

Accu
Bateria B AR5 — =R %o

Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.

Conectar.

Bateria

X No.ORI14122 / 14124 / 14126 / 14127 /

14021 / 14022 / 14023% (R 3155

If using ORI14122 / 14124 /14126 / 14127 |
14021 / 14022 / 14023.

Bei Einsatz von ORI14122 /14124 / 14126 /
14127 / 14021 / 14022 / 14023.

Si vous utilisez ORI14122/14124/14126/
14127/14021/14022/14023.

Si utilize ORI14122/14124/14126/
14127/14021/14022/14023.

/Ny T U—0—RPBHBVE S
Ny T —E—EICEEYT %,
Fasten battery cords to the batteries

to prevent them from moving.
Akkukabel am Akku befestigen, um
ein Verrutschen zu verhindern.
Attacher les cables avec les batteries
pour leur éviter de bouger.
Sujete las cuerdas de la bateria a las
baterias para evitar que se muevan.

Ny TU—=RANZvT

Battery Strap

Akkuspannriemen

Sangles de fixation batterie a

Correa de la bateria .—%%
— NyF)—J—R

Battery Cord

Akkukabel

Cables batterie

Cuerda de la bateria

X AEBA o

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

29




Leescssccecsssssccccssssscccssssssccssssssnns e £ , gc
o . M = ©
2]

o ELTT - 4 . | w2 E 5 © 3
S ET = 3 . 2 = S [) © S
I i . Y O] - = .2
S oo € E. o - n g o c E

0] | . > © = c (o]
© X = = i (0] c = © . ]
R i c EE o 1N % o [} Eel 20
X3c®e! QD ! = . 9] s BVl s WERa o I
N5 OT E W%XX” Ol o D= 2 b%enﬁmeubs
Voad s Q& @ £ 9 . I © PS80 -8 2
(0] = BN o ©
NP oW X X o= o | 3] . o o > 59T o < S
Toa € n) G 20 =1 °0 @ . .Dﬁ_.momeneeeq
= <20 o NDE=FT! N =R e < EQFE =20 =
P o » S +9SSS : « ﬁﬁsmurardm
FoxeS: FEXSO! 282 : 05 aAR28s22g28%
FnSe , £S5 S : , =2 ZTWEEZSZCDO
£ . E £ o o= : +~ £33 | T >EcNgQag
g £ = won g . | = SSEcSES5
§ 5 = 228 . ng_Bs  nwEESSg5SE
x x = | 5883 : 13823 | 1822882080
™ ™ p— 7%.mmd JdeM UUmemmblm
Shezg2e S >T0Q RRhES22552%
¥S€E§S hes2% 2B L2533 2
2 N2 o
no2ad 2838 S i s8x>%aze

> ~MQN<OO N/

il

—

A

\ R VPR
B

g

3x8mm(TP F/H)
3x8mm/§§/

14021 / 14022 / 14023%EfY 554
If using ORI14122 / 14124 /14126 / 14127 /

14021 /14022 / 14023.
Bei Einsatz von ORI14122 /14124 / 14126 /

14127 /14021 /14022 / 14023.
Si vous utilisez ORI14122/14124/14126/

14127/14021/14022/14023.
Si utilize ORI14122/14124/14126/

% No.ORIT4122 / 14124 / 14126 / 14127 /

\ o\

N 2 oA % IS\

D m 2 Q \ LNy %&J& m =<1
Aoha L o558 o }(\“_
@ 2% 3 NEEow T T OMT A
ﬁm.mmm - \ ///'ﬁ'\v_q\. ZdaIHO \%W\ﬂ\\f.' §
[T 525 A\ AN o
piges T \ ey s L A
—~ 2S£ 30 <ECc3 ' /\\mqek\\\\!ﬂ\‘ﬂ \\‘ > o 2 //////////—\l\
RESED ERLES =t/ s =lapim Wl |
_ mWWm A . \\ﬂ\m/@v////////« t:y\@; <O %w\.,é %
- 2c 4 S \o L u »,
Sy 4 W\%&w =N, V&v
Z=mdhdh e < i
vV VVVYV / 7

/ Must be purchased separately! /

Ao

=]
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.

RUEA

30



7R 7« / Body Shell
Karrosserie / Carrosserie / Carroceria

BAIDENICHIT %,

Make hole from underside where marked.
Von unten an vorgegebener Stelle eine Offnung bohren.
Faire les trous par en dessous ou ils sont marqués.
Haga el agujero de superficie interior
donde esta marcado.

7T FHINA T,

Hole for antenna tube.
Offnung fiirs Antennenrohrchen.
Trou pour le tube d’antenne.
Agujero para el tubo

del antena.

NNy TY—2KTETSEZHREBTAYNIA VRIS HY NI 3,
When using twin batteries, cut holes for front windows as well.

Bei Einsatz zweier Akkus die Frontscheibe entsprechend freischneiden.

Si vous utilisez des batteries jumelées, découpez le pare brise avant aussi.
Al usar dos baterias, corta agujeros para la ventana delantera tambien.

3% / Painting / Lackierung
Peinture / Pintado de la Carroceria

44

@ =i, M TEPEThERS.

Before painting, use a neutral detergent to remove
any oil residues and dirt.

Bevor Sie beginnen, reinigen Sie die Karrosserie
grindlich mit einem milden Haushaltsreiniger.

Avant de peindre, nettoyez la carrosserie
soigneusement avec un produit vaisselle.

Antes de pintar, lave la carroceria con agua
jabonosa, aclare y deje secar.

© 25y F—YBEESEL LTI REL,
Refer to the pictures on the box for the
color scheme.
Nehmen Sie Bezug auf die Verpackung,
wenn Sie lackieren.
Reportez-vous aux illustrations sur la boite.
Tome como referencia la caja de su modelo para pintar.

B RERATL—A7—TRT Rz RET 5,

@ v kUi, WALS
NAFVTY—N%zhE%,
Mask the windows from the inside.
Maskieren Sie die Fenster von innen.
Masquez les fenétres de I'intérieur.
Enmascare las ventanas desde el interior.

@@

O 5. KT FEORBEE =LY — b ERFALTH,
After painting, remove the protective film from the body shell.
Ziehen Sie den Schutzfilm von der Karrosserie ab.
Enlevez le film protecteur de la carrosserie.
Una vez terminado el trabajo de pintado,

retire el plastico protector.

Paint the body shell from the inside using Kyosho spray colors.
Lackieren Sie die Karrosserie von innen mit Kyosho Sprayfarben.
Peingnez la carrosserie avec des peintures en spray de chez Kyosho.

Pinte la carroceria desde el interior utilizando sprays

45 T 71—)L / Decals / Aufkleber

Autocollants / Adhesivos

» T H—iE Ky T—YRUOBIRGAEZ 5%
ICHFAHDREBICH > T, REREMNEHY MU
TLIEE W,
Place the decals to your liking to the packages and the
instruction manual, and cut off the excess part.
Bringen Sie die Dekorteile gemaess der Abbildung
auf dem Karton auf.
Placer les autocollants en se référant au couvercle
de la boite et a la notice.
Coloque los adhesivos sin numeracioén en los
lugares de su eleccion.

CzAhy 9%, H
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

v

8smmD Nz H 3 (Fl) o

Drill holes with the specified diameter.

Bohren Sie Lécher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

31




7R7 / Body Shell
46 Karrosserie / Carrosserie / Carroceria
p
ORTrEVIF ROKLSICHITFTHES EBAUNETT,
Slightly bend the body pins as shown in the diagram for easier removal.
Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt.

Courber les clips de carrosserie comme indiqué.
Doble ligeramente las presillas de carroceria para facilitar la instalacion.

%li%%

RFE1EY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

A 5t
AC RS <
A4 N
I 1\ P
e
R \\

32



K=& (70> K) / Toe Adjustment (Front) / Spurjustierung (vorn) / 2 ¥+ > /\—F / Camber Adjustment /
1 Pincement (avant) / Ajuste de la convergencia (Delantera) Der Sturz / Carrossage / Ajuste del Camber
@7 O0YRDRSZZEZT. N—ADRENTEFT, @7 v/\—Oy RORIZZEZTHF v VYN\N—ADREENTEET,
Adjust the front toe by making the tie rod longer or shorter. Adjust the front/rear camber by making the upper rods longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen. Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le pincement avant en agissant sur la longueur des biellettes. Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
Ajuste la convergencia de las ruedas delanteras alargando o acortando la supérieurs.
longitud de los tirantes ajustables. Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.
RATATHFrPIN—
Negative Camber
R Negativer Sturz
i L Carrossage négatif
Toe -in Camber Negativo
Vorspur
Pincement posiif R 1 T 20—
Positive Camber
Y40y R Positiver Sturz
Tie Rod | —— k=77 k Carrossage positif
Spurstange Toe - out Camber Positivo
Biellette Nachspur
Tirante Pincement négatif
Negativa 7ZyN\—=0Ovk o
Upper Rod
Oberer Querlenker L _h
Biellette supérieure
Superior
LORE i LORE R LORE AV N/UY i
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
E<TB | AFTUVIBRETALR |E<FB | a—Fuvsmmorsh | | [T 7AY b | ZF 7YY TRIEEN AL AR 2.
Longer. ERICR 3, Shorter. BB, Longer. Front Ste_erlng bec_omes milder.
laenger Steering becomes milder. | kuerzer Enters corners more laenger Vome weicheres Einlenkverhalten
Allonger. weicheres Einlenkverhalten | Racourcir. aggressively. Allonger. Avant Entrée de virage plus agressive.
Més largo. | Entrée de virage plus agressive. | Méas corto. | direkteres Einlenkverhalten Mas largo. Delanteros | Conduccién mas suave.
Conduccion mas suave. Train avant plus neutre. RYFAT £V~ yv JI—FUYTTMBIUTIAPHITRDPT {732,
Entrada en curva mas agresiva. Positive Camber Rear Rea( tire grip bgcomes worse when entering corners.
k——1> k=77~ Positiver Sturz Hinten weniger Grip in Kurven ) _
Toe -in Toe - out - o L'accroche des pneus arriére en entrée de virage est
Vorspur Nachspur Carrossage positif Arriere moins efficace.
' ; Camber Positivo Traseros | Peor agarre de las ruedas en la entrada en curva.
Pincement Pincement
positif négatif B<TB 70vk | A—F VY TPHORIGNR L %45,
Convergencia Convergencia Shorter. Front Enters corners more aggressively.
Positiva Negativa kuerzer Vorne direkteres Einlenkverhalten
Raccourcir. Avant Train avant plus neutre.
. . Mas corto. Delanteros | Entrada en curva mas agresiva.
Py1OyRORSE EERALICT ST L,
Ensure that the length of both the left and right tie rods is the same. FATATFvVIN—= Uhd A=+ IV TPBRIC) VIAVRIRDIT BB,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque c6té. Negativer Sturz Hinten weniger Grip in Kurven
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriére ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.
Pryi—Oy RORSE, EERALICT ST L,
Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.
$-,g; / Ride Height / > ey ERERHS. HREGLS Koo ORE LR, EHONRL
. . B [F (C e S ICEH &,
Bodenfreiheit / Garde au sol / Ajuste de la altura Place the chassis on a level surface and lift the front of the model. When setting down

the model again, check if both front wheels touch down at the same time.
! ; . Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Adjust the front / rear ride height. . " . -
Justi der Bodenfreiheit & hint Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

u'S lerung der Bodenireineit vonr |n_9n. Placer le chassis sur une surface plane, puis vérifier en levant le chassis par le
Réglage de la garde au sol avant et arriere millieu que les roues droite et gauche décollent du sol simultanément.
Ajuste de la altura delantera y trasera. Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

#No0.1-S54012 4x12mmDty hEZXNRETT,
(12~—y @ 16~x—Y B=sE, )
Requires Part No.1-S54012 4x12mm Set Screw (Refer to P12 14 and P16 22)

@ TRAT7—LDtY NEXDIHAETERDORAENTEERY,

NAELYF (2mm) Erfordert 4 x 12 mm Gewindeschraube (Art.-Nr. 1-S54012)
Hex Wrench (2mm) (beachten Sie Seite 12, Baustufe 14 und Seite 16, Baustufe 22)
Sechskantschltssel (2mm) Vis 4x12mm (#1-S54012) nécessaires (se référer a P12 14 et P16 22).
Clé Hexagonale (2mm) Requiere la pieza No. Tornillo Prisionero 4x12mm (Ver P12 14y P16 22).
Llave Allen (2mm) |
Y RNERZLOH B, HahTH 2.
Screwing in the set screw. Ride height becomes lower.
Gewindestift im Uhrzeigersinn Weniger Bodenfreiheit.
) vy hER En vissant la BTR. La garde au sol s'abaisse.
Ride Height Set Screw Apretando el prisionero. Menor altura.
Bodenfreiheit Gewindestift
Garde au sol Vis BTR LY NEREDZH D, HahEh D,
Altura Prisionero Unscrewing the set screw. Ride height becomes higher.
Gewindestift geg. Uhrzeigersinn | Mehr Bodenfreiheit.
En dévissant la BTR. La garde au sol monte.
Aflojando el prisionero. Mayor altura.

33




¥V LtZZEJ 35S / Changing Gear Ratio

Anderung der Getriebeiibersetzung / Changement de rapport / Cambiando el engranaje

> TERORICE > TCEZAYFVEZEBETCEET,
Refer to the table below when changing pinion gear.
Im Falle eines Ritzelwechsels bitte die Tabelle beachten.
Se référer au tableau ci-dessous en cas de changement de rapport.
Refiera a la tabla debajo al cambiar el engranaje del pinion.

E-AVF¥Y mE
Pinion Gear No

A7=J1 1T IF505-11
Stage 1
Stufe 1 7.2 ~7.4V § §
Cas 1 13T 31 IF505-13
Etapa 1
AF—Y2 i
Stage 2 11T IF505-11
Stufe 2 114V § §
Cas 2 _
Etapa 2 13T IF505-13
A7—Y3 1T IF505-11
Stage 3
Stufe 3 14.4 ~14.8V § §
Cas 3 18T 31 IF505-13
Etapa 3
ATavE—9— KyoshomR—LNR—IJ([CTHERLLEEI W,
Optional Motor Check the Kyosho website for details.
Optionaler Motor Details bitte der KYOSHO-Website entnehmen.
Moteur Option Voir le site Kyosho pour plus de détails.
Motor opcional Conpruebe la pajina Kyosho de web para saber si hay mas detalles.
X1 ZvTIILKKRNy T —ZEBRRKIE12TET

Use pinion gear up to 12T if using a Ni-MH battery.

Bei Einsatz eines NiMH-Akkus ist ein Ritzel bis 12T zu montieren.

En cas d'utilisation d’'une batterie Ni-MH, ne pas utiliser de pignon de plus de 12 dents.

Utilize un pinion 12T si usa Ni-MH baterias.

34



1osfpeal D34S I0VH IA ONYIANI B ET Y / NOILYHOdHOO OHSOAM | 102 WbBuAdoD ©

€90 M1 EL)

4]

e e\ — — D)

\

7
Q)

< solesel]
salopenBiuowy >
< oIgllie Inassiuowy >
< Jaydweq ssoMuIH >
< yooyg Jeey >
<S=MR&AN>

\

9-- N\ — -

< (g) esojuepQg >
<(g) ey >
< (g) suiop >
< (2) woi4>
<@ N<gc>

<sousjue|aq salopenbiowy >
< JueAe Jnassiuowy >
< Joydwe( J9I9pIOA >

< Yooyg juoi4 >
<=\rRgENROc>

<elosel] >
< alally >
<UueWIH >
< Jeay >
<4An>

B> eogl
@ < [equad efen >

< [BJ}USD |91 UBIDYIP Bp Jope) > < (1) sulop >
<asneyabagallen alepiw aig > < (1) woiq4 >
< X0qg/eay Jea) > <()N~<oc>
SYLGAMAX—K T >

<elajeq e| ap elopueq >
< oueneq op poddng >

<auuemMnyY >
<Aei) Meneg >
<—A4—nLAN> T
— 4//”//
ﬂ\ﬂ\\ \/V < owwmmwnwm_mo >
—— < Olpel Jaill >
\_ o oa> 3031dS3a
= < x08 opey > 331v103 ANA

<Y 4 ALK >

ONNNHOJIFZSNOISO1dX3
M3IA d3d01dX3 FHEL @

(@)—a901mI D)

35




93#%X / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>k / Front/Vorne (391-E025

Avant / Delantera
<7AavkQ)s>
< Front (1) > 97043 5
< Vorne (1) > -
< Avant (1) >

Delant 1 -
< Delantera (1) > 4x10mm—%m,
3x12mm(TP)

<70YKTF7 >

< Front Differential >

< Vorne Gear Differential >
< Différentiel Avant >

< Diferencial Delantera >

4x20mm(TP F/H)
‘LS 9 IF111-40
"a “ N
- d
3 _
| 5x4mm (391-E025

@41-E030

’;:?Q\ (

4x20mm(TP F/H)

2.6x8mm(TP F/H) & (@4 1-E030
IF124B

@) 1-E030 L&

) e%ia
-7 {

O\
1"?,3
g 3x3mm
@3)IF113BL
) 1-E030

@ ooa18——

IF111-38

9@ 1-E025

IF7 §»3x16mm(F/H)

%)

@DIF123
\ IFW108

i
3x10mm(TP)
4x20mm(T

®)IF125

(5)BRG005

©)IF221

®)

(5)BRG00S GHIFW107B /
IF110

N\
(8)1296 /

<7Aavhk(2)s> IFw2

< Front (2) >

< Vorne (2) > 3x16mm(F/H)

< Avant (2) >

< Delantera (2) >

—IF128

36



/Ny 71—k L — /Battery Tray / Akkuwanne

Support de batterie / Bandeja de la bateria %ngmmﬁp EH)

{)IFs06 i

AR
= /v

—F
il
\Q (0964418

3x8mm(TP F/H)

g
@\x
©
3
3

{®1F503

IF508

IF508

Z I ARy ¥ X / Radio Box / Empfangerbox
Boitier radio / Caja de radio

(392638 %
AY
AN




Y& —F+¥ Ry Y X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

3x10mm

3x10mm(TP)

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

E—% — / Motor / Motor
Moteur / Motor

(57 ORI28807

4x10mm(F/H)

38




)47 / Rear / Hinten
Arriere / Trasera IF121

3x18mm(TP)

mﬁé\ axtomm(Cap)  15MM(TP)

3x12mm(TP)

4x10mm

gmw ;@
g

@9 IF112C

< Rear Differential > -
< Hintere Gear Differential >
< Différentiel Arriére >

< Diferencial Trasera >

__£0)—()92843B

@IF144 %@Iwos

1
1
I
I
I
1
1
1
I
I
I
1
1
1
I
I
I
1
1
1
I
I
I
1
|
i 3x6mm 4
1
1
1
I
I
I
1
1
1
I
I
I
1
1
1
I
I
I
1
1
1
I
I
I
1
1
1

IF117

@91-E030

: 3x6mm D

' \ﬁ @IF119

(®BRG00s —((@) o R

(35)IF114B

IF114B
,’A
1 =
! o IFW107B/IF11O
|, - 1
=
: - GO IF114B IFW107B
| )
| L-
! % BRG005 ?
: w 92418

5x4mm
/I -
(391-E025

3x12mm —@=>"

38)IF111-48
/\\ -
\\\
9
l1-E025

1-E030

B—SxSmm 4x20mm(TP F/H) -
2.6x8mm(TP F/H) @
3x3mm -9 4x25mm(TP F/H)

,c&Lﬁwﬂ

’
-~ 3x3mm @IF1248 @4)1-E030

39




77 %% / Differential / Gear Differential <70YK/UYF7

Différentiel / Diferencial

@/ 4x4mm

<tEVy—7T7 >

< Center Differential >

< Mitte Gear Differential >
< Différentiel Centre >

< Diferencial central >

@/ 4x4mm

D—@97037-14
O

>

< Front / Rear Differential >

< Vorne / Hintere Gear Differential >
< Différentiel Avant / Arriere >

< Diferencial Delantera / Trasera >

97037-14
AED@
il 3x12mm(TP F/H)
IF102
BRGO05
97037-14

3x12mm(TP F/H)

S

BRGO05

. IF104
c
IF103
%> JX— /] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador
T m T E T EE T EEEEEEEE T EEE s
<7avirFvi—>  IF232 <UVTY—> MT113B

< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

IFW140-02 ({50))

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriére >

< Amortiguadores Traseros >




ANF7IN—"/ SPARE PARTS

IN—Y %

Part Names
8x16x5mm ¥ —JL RRF7 >

AR (F—No.& A%
Quantity

K 7E A
(HE:d)

IN—Y %

Part Names
N7=F40Y7 427 (7~ BSWT1BL)

% FOR JAPANESE MARKET ONLY.

AR (F—No.& A%)
Quantity

Y E A

(Fid)

BRGOOS| gy 1x5mm Shield Bearing | © X 2 683 | |IF213BL| Gojor Nylon Wing (Biue / BSW718L) | & X 1 1050
IF7 Iz—n‘jciléb;r; é\o{ljar5 B x4 840 IF213GM gglc;rfN{yl[n])\;?lv{ir;/g/j(((?uﬁﬁtuaiylaB/SB\?vag% ® x1 1050
IF30-1 g}‘ff?a?(;n_tigl\ 6\:;;;\: Pching @®x5 473 IF213KG goi)r_l\?;/gr:] Vﬁnﬁ}gIFergcjeEn?gre_ei/gssmmgi ® x1 1050
IF35 | Sioetng Pir x2 473 | |IF219K0) Gt i Frosson O TG B X 1050
F54 | & omm gar @ x2 315 | |F21KR| G wniiog P e it & X 1050
F55 | 7 ommpal x2 315 | |21V G iy s lon s 8 X 1050
IF101 | Ziferntial Shif Set @ x2 788 | |IF219W| {o \ion i (Wha / Banir | 8 X 1 1050
IF102 | Diferontial Bove set | @x2 @ @x4 | 420 | IR216 | G oi S bl omian | P @ ® @ Bx4 | 1050
IF103 | Zifaronta) Case ® ®x1 525 | | IF217 | &l hamtenance o (soMias)| © B Bx2 @ @x4 | 840
IF104 geitegrf)if_Tf:a?eitgljshl\aﬂ @x2 840 IF218 Jjo?nt{éut)j&/mﬁszl/mf!%; Zéﬁﬁﬁ“ﬂﬂi 3?—3) x2 735
IF110 | 5 o Biry x4 210 | | IF221 | Zotce e (L-FRER) - | 6 €)1 1050
38" | Suepension Shatt osbm oy | 1) X 2 525 | | IF225 | b Goma (LR 11y )| B @ 1050
IF111 | 22+ 7 k (3x40mm/2pcs) @ x2 630 IFo32 Y=ty (A>T 7—/ NEOJF) @ G (@ @ 3360
-40 | Suspension Shaft (3x40mm/2pcs) Shock Set (INFERNO NEO / F) x2
" | Supenson Shon (eaamainss | @ x 2 630 S o Washer X2
72" | Suaponsion Sratt xpemmrbosy| @ X 2 735 o At X2
IF1120| Biichend Sot ®@x1 @x2 | e | |0 el | |RB@®@Bx2 | 1470
IFI138K| Sapansion Piae 5ot (Biack) | @ @ X 1 578 | |IF2348)| it v S A NFERHONED) | @) X 2 735
IF114B Ige—\;r/l&ﬁ;%;lrjie)? ® x 1 x2 473 2;1122r:1mm358/cr:wt (;Ta(tfoﬁt)) X2
IF117 gleXSgkﬁi?ejgért vF X x1 1050 IF241 }H\azj 'T\‘/I{a(ir;ra:;s:is:/_ 9 x 1 5145
o Bind Soron X2 IF452 | ot Guard ®@x1 @x2 | 52
S lg;1t1l-jl-ez IS:cr/;v x4 IF501 l\ﬁc;o?l\;oin?;et'\ evh @ x1 7350
gigm ge\tys'::rlgvi\ x2 IF502 'II'\o)rlc/]L?eEIl:{gd%Et‘y b x 1 473
gﬁm ge‘t\/slz:rlgwX x2 IF503 /B\;a\t‘éej:;/lgr;y'\sl/et_ el % X x5 1050
3x10mm v hER XHRy I XYk @®x2
3x10mm Set Screw X 2 IF504 | Receiver Box Set @@ o> ! @®x3 1050
IF119 | Roar Wheel Shatt - x2 788 | |50 | Binion Gour (12) AR IR
IFI208K| Bt Shock Stay Black) | B X1 945 i S Screw X
IF121 V?,iﬂg%s??;??_ % % x1 505 | | IF506 /Bg‘t‘{ei,'é;a;; N 7Y @xs 1680
IF123 Sp‘géf;ﬂ’: saevh @D @x2 @x4 735 | | IF507 /Bg‘t’t;yusjp%(‘)’r?(tfsﬁhg"0) 15x130x6mm X 2 420
IF124B aggrﬂ'gg;]older x 1 578 IF508 /Bg‘tyt;yusjp%(‘)’rt”(tfzi/ogt=2'0) @ (15x130x2mm) x 2 315
IF125 | Griversal Swimgshatt | @ x2 3360 | [IFB004| Sn S m s arrry | | @x1 x| sas0
IF1268K| Zron Shock Stay Blacl | 8% 1 735 | |IFB511) P Body Sot (VE RACE SPEQ)| @ X 1 pncamsgonX 1| 6090
IF127 /B\ur/né\er_ @ x 1 315 | |IFwoosw| el 'zééggs/ﬁh?tg ,'\M/Q"QF;g) @ x 4 1470
IF128 g;ETéGaJe/r\s;tt vk x 1set @@ x2| 1365 IFW2 ép’(:c‘;/aﬁ’igg;gu v R @x2 @ x4 630
IF1308K| Siaering Piate (Biack) | %1 600 | [IFwiod| ot e R e 1050
IF131 ge\ﬁte&r_Di?;;eZtiZI\T-lgusing x1 525 221122%%/%;{1(1/ Sl\;iv;: x2
IF1358) Rooener Box x1 @x4 840 D oot e S X 4
IF142 R4 —JLL > F (17mm) RA=ILLYF 17mm x1| 525 3x3mm v hEZR X2
Wheel Wrench (17mm) Wheel Wrench 17mm 3x3mm Set Screw
IF143B ge\ﬁtegrgr;/af}v (7Re|\ar()u ) x1 473 gﬁm ge‘tysl\crg‘vi x2
IF144 SZw/irnZsﬁ\\az v7r @x2 683 gﬂg%nr; gei gclr:ez\v x2
IF145 | Font Hob Garmer x1 788 Fron St B2 2 X
IF2058K| 287 h7 =T~} (T7v7) @ x 1 578 ;r%ztbsxtgbﬁ;grﬂé;/r\zgrsnm%n 1

Front Upper Plate (Black)

41




Z’\° 7’ \o_ ‘y SPARE PARTS % FOR JAPANESE MARKET ONLY.

N=Y% WA (F—No.& A |k 7Ef

ACVE AR (F—No.E AR |k REST
Part Names Quantity (FiaA)

Part Names Quantity (FaA)

IFwiogs{ o A7 (‘élte()j’ L=) @ x4 578 1382 E;,Jng g‘_(ﬁ_)zn.qsanm) x 10 158
FWIOT8] et b (Bloe) | 6x4 e e beana| 1155 | | 1383 | g G x10 158
IFW108 é[/)\eélglj Ijuyp‘éfa\or_ﬂié |ZF(r7c>Et)/ M®xe 525 K;/?%K ?ﬁﬂiﬁelze’n?éiép%ﬁ;uo/iéléfk)) x18 263
IFW103| & i Uoper Fod (Rear) |82 525 | | 1708 | Sojor Amtorma @ x4 525
19013 | Spur uonr (481 ot readyeh| @ X 1470 | 82121 | fi k200 | @ X1 win Seo fiom | 6300

LAd3 | B o (120 | X 12 315 | |82216| gyncro Koo Heconer | B X1 5775
MAO50) B daar Sot or raactyanny | © [ x 1680 | |92638 | 0 b x10 210
"o1%| Shook Piasti Paris Set | B®@®@x2 | 1470 | Jezsace| 7enn BN @® x4 525
ORGO4| Sioone Oing 2 x 10 210 | |96772| 134 1x0 13 Sim (1005) 473
ORGOS| 3.1ig (6, ®x15 420 | [96778| X150 2T S topoe) 210
OTW12| 2t B sty | @ x2 315 | |96774 | 2X50n0 o Shim (5p00) 315
WOT1Y| Tooered Washer x10 473 | | 96775 | 4100 1IN S 1 0pos) 315
wozoz| § 80 ST x 10 735 | {97001 | gol st toaneam apcs 15107 | © X 6 630
Wso3s| (F IS Y x4 1365 | 97002 | ol Ko {00k gy | @ X 10 263
WSB52H| it acton Tre (o square 1| D X 2 210 | | 97006 | (oo sot (FDBY) | @x2 1365
ORZES7| o R 13 Braoso oy 0n)| 60 X 9240 | [F4603( 3l orragme (B Shocke | 4pes)| ® X 10 420
ORMINZ) G i e (emne M2 1 501 for 1414y X 1| 1050 | |0 | B e 1 opes /iFa)| @ X 10 189
ORMINZS) G gt e ) 1E50 Oz | o7 27 40 X 735
1-W701105 \7\/%%?&%71)(;&20/%34\) Dx5 210 B/ —YBRRL TV YA B DT,

1284 g:gmm E,EJTE?&I#’ Mmx8 210 iﬁﬁiﬁfﬁ;@éﬁ:" i?so?cﬁfs*;;; ;)ir?;f

6.8mm /T\—JI/I S Einigg Teile Sind. nicht ginzeln erhaeltlich!. o
1296 6.8mm Ball End x 12 420 Attention !lCenames pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

7r’f }l/ OI L % FOR JAPANESE MARKET ONLY.

ACVE4 RS  [kEff AN E AE  |XEff =Y AR [Eff
Part Names Description | (##32) Part Names Description |(#5A) Part Names Description |(#;4)
SIL | 3> )L#100 (40cc) SIL | ' > 7 )L#700 (40cc) SIL | YU JVA 1 )L#7000 (40cc)
0100| Silicone Qil #100 (40cc) 0700 Silicone Qil #700 (40cc) 7000| Silicone Oil #7000 (40cc)
SIL | ¥ dy 7 )L#150 (40cc) SIL | ') O A )L#800 (40cc) | | 5> /\—F ze30 |, Sl U JV7A4JL#10000 (40cc)
0150| Silicone Qil #150 (40cc) 0800| Silicone Qil #800 (40cc) for shocks. 10000| Silicone Qil #10000 (40cc)
SIL | ¥ J> 7 )L#200 (40cc) SIL | U O3> )L#900 (40cc) SIL | ¥YJv7 1 )L#20000 (40cc)
0200| Silicone Qil #200 (40cc) 0900| Silicone Qil #900 (40cc) 20000| Silicone Oil #20000 (40cc)
SIL | U dv 7 )L#250 (40cc) SIL | &Y 3YA A JL#1000 (40cc) SIL | ¥YJ>71)L#30000 (40cc)
0250] Silicone Qil #250 (40cc) 1000| Silicone QOil #1000 (40cc) 30000| Silicone Oil #30000 (40cc)
SIL | &Y 7 )L#300 (40cc) SIL | ¥ 37 )L#1100 (40cc) SIL | &Y YA )L#40000 (40cc)| | 77 H £630
0300| Silicone Qil #300 (40cc) 1100/ Silicone Oil #1100 (40cc) 40000| Silicone Oil #40000 (40cc)| | for diffs.
SIL | U3 AA)L#350 (40cc) | | ¥~ /8= |gg30| | SIL | =) I>AL#1200 (40cc) SIL | &) 3274 JL#50000 (40cc)
0350| Silicone Qil #350 (40cc) for shocks. 1200/ Silicone Oil #1200 (40cc) 50000| Silicone Oil #50000 (40cc)
SIL | U 37 JL#400 (40cc) SIL | U 3>#1)L#1300 (40cc) SIL | &) 3> # 1 )L#60000 (40cc)
0400| Silicone Qil #400 (40cc) 1300/ Silicone Oil #1300 (40cc) 60000 Silicone Oil #60000 (40cc)
SIL | &U 37+ )L#450 (40cc) SIL | VYA AL#2000 (40cc) | | 7T | gaq0f | SIL | >UI>AAIL#80000 (40cc)
0450| Silicone Qil #450 (40cc) 2000/ Silicone Oil #2000 (40cc) for diffs. 80000| Silicone Oil #80000 (40cc)
SIL | &Y 3> A )L#500 (40cc) SIL | ') 37 )L#3000 (40cc) SIL | ') 2 A4 )L#100000 (40cc)
0500| Silicone Qil #500 (40cc) 3000| Silicone QOil #3000 (40cc) 100000| Silicone Qil #100000 (40cc)
SIL | &Y > A )L#550 (40cc) SIL | ') 374 )L#4000 (40cc) SIL | ¥ Jv7A4)L#300000 (40cc)
0550| Silicone Qil #550 (40cc) 4000| Silicone Qil #4000 (40cc) 300000| Silicone Oil #300000 (40cc) ?7_}% 21365
SIL | ¥Ua> = JL#600 (40cc) SIL | & 2>AAL#5000 (40cc) SIL | Y 327 1L#500000 (40cc) | | for diffs.
0600| Silicone Qil #600 (40cc) 5000| Silicone Oil #5000 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | Y d> A )L#650 (40cc) SIL | ¥V 3v7 1 )L#6000 (40cc)
0650 Silicone QOil #650 (40cc) 6000| Silicone Oil #6000 (40cc)

42



OPTIONAL PARTS

* FOR JAPANESE MARKET ONLY.
KPR (HA) TH .

ANy )LFZ1Ay R
Special Tie Rod
No.IFW2 %630

SPA=RZ7y /=0y R (7O M)
SP Hard Upper Rod (Front)
No.IFW123 %1050

N=RU¥FY =257~ (70758) (F)b—)
Hard Rear Shock Stay (7075S) (Blue)
No.IFW121BL %2835

SPA—R7w/t—Ov K (UvA) @Rk,

SP Hard Upper Rod (Rear)
No.IFW124 %1260

Replaces (6.

UV N\—=RT V=R FT—
Rear Hard Shock Stay
No.IFW329 %6300

&R,

Replaces (26

N=R&AT
Hard type
SPUYOZHATIL—K1" (LY R)
SP Rear Lower Suspension Plate 1° (Red)
- No.IFW130 %1575
..‘:p’ SPUYOFHRTL—h2 (T—ILR)
- - SP Rear Lower Suspension Plate 2° (Gold)
Y » No.IFW131 %1575
o e SPUTAFHRTL— K3 (F)b—)
SP Rear Lower Suspension Plate 3" (Blue)
No.IFW132 %1575

70V bAZHRTL—b (VX)) SPUYOFPHRTL—b @ &5, AFTFUTTL—hk(FI-)
Front Lower Suspention Plate (Gun Metal) SP Rear Lower Suspension Plate Replaces @ Steering Plate (Blue)
No.IFW127 %1785 No.IFW126BL %1890
&R, N=R&LT
Replaces @®. Hard type

@) &%,

Replaces @

T — -

-

GOOa0o

AZN=FINRA T2+ T K
Universal Swingshaft
No.IF125 @3360

1ZN=HLEVF-yr 7 (7Y M)
Universal Center Shaft (Front)
No.IFW13 %1680

Wy ILT7—L(/R Tyyaft)
Aluminum Knuckle Arm (L/R with Bush)
No.IFW332 %9975

Ty (4E)
Bush (4 pcs)
No.IFW332-01 %525

66 67) & 5t
Replace); €67

ZILTT7OYRNTFVYUT
Aluminum Front Hub Carrier
No.IGW001 %6090

64 65 & 5,

Replaces 64 5

ia
S

=
=
=

ANWGVI=Lyk@5mmyr 7k TFAVRE) 27UV (S)
Qil Shock Set (3.5mm Shaft For Front) LvR-2—/t=Y 7t

No.IFW140 %4830
AN~y k B5mmy+ 7k YY)

Oil Shock Set (3.5mm Shaft For Rear) 275 (S)

No.IFW141 %4830

27UV (S)
TN— 3747 I
Spring (S)
Blue - Medium
No.IFW32BL %945

Spring (S)
Red - Super Soft
No.IFW32R %945

A7V T(S)
JV—=>-YThK~ RTAKN—R
Spring (S) Spring (S)
Green - Soft White - Hard

No.IFW32GR %945  No.IFW32W %945

27V (L) 270> 7 (L)
LyRZ2=K=Y7k  TI—-IF«TF L
Spring (L) Spring (L)
Red-Super Soft  Blue - Medium
No.IFW33R %945  No.IFW33BL %945
27U (L) A7V (L)
JV—=>YThK~ IRTAKN\—R
Spring (L) Spring (L)
Green - Soft White -Hard

No.IFW33GR %945 No.IFW33W %945

NZ—F1OvI4>7
Color Nylon Wing
HI—FAAY T4V T (KTAK)

Color Nylon Wing (White)
No.IF213W %1050

hZ—Fa0vo4>7(F)L—)
Color Nylon Wing (Blue)
No.IF213BL %1050

HZ—FAAY DALV T (HVAF)
Color Nylon Wing (Gun Metal)
No.IF213GM %1050
NT=FAAVIA VT (EEL Y R)
Color Nylon Wing (Fluorescent Red)
No.IF213KR %1050
NT=FAAVIA VT (EHRT)—>)
Color Nylon Wing (Fluorescent Green)
No.IF213KG %1050
NT=FAAVIA VT (EXAL YY)
Color Nylon Wing (Fluorescent Orange)
No.IF213KO %1050
NF=FAQVI1 V7 (X4 T0-)
Color Nylon Wing (Fluorescent Yellow)
No.IF213KY %1050

=V eV
Dish Wheel

£FAND
4 each

TAYYamA—=ILORTARK)
Dish Wheel (White)
No.IFH004W %1890
TAYYamA =) (EXTU—)
Dish Wheel (Fluorescent Green)
No.IFH004KG %1890
TAYYamAa—=)b (@EEAL YY)
Dish Wheel (Fluorescent Orange)
No.IFH004KO %1890

T4 VY amA—)L (8 TA-)
Dish Wheel (Fluorescent Yellow)
No.IFH004KY %1890

XIRG=294F N h59Y 3V (I\=F)
X-Pattern Tire High-traction (Hard)
No.W5648H %2100

XIG=254% N h59Y3V (YTH)
X-Pattern Tire High-traction (Soft)
No.W5648S %2100

_ A =i
C-GripZ1¥ S HBLEEA.
C-Grip Tire S Wheels are

No.W5648S-C %2625 not included.

NAJBX SSHAY NAF7Y 3y
Miclo X SS Tire High-traction
No.W5650SS %2100
C-Grip&Z1¥

C-Grip Tire

No.W5650SS-C %2625

YAPARIITIAY M P53 (\-F)
Micro Square Tires High-traction (Hard)
No.W5652H %1995
YAYORIIFIAT M £ 393V (VT7h)
Micro Square Tires High-traction (Soft)
No.W5652S %1995

43



A7avik—vy

OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
KIS (H2) T o

“Sn AL

2 .:.\;;;\'—\ )
22 Tl
Sl

(5

AV F—=ARYY (O—=/\1 )
Inner Sponge (Low-hight)
No.W5035 %1365

A YF—ARY Y (59Y K51 T)
Inner Sponge (Round Type)
No.W5039 %1365

AV F =R Y U\A\A )
Inner Sponge (High-hight)
No.W5191 %1365

TIFXYIUR
Differential Gear Grease
No0.96501~96505 % (%) 840
(#1000~30000 / R—=ILF 7T R)

ARV IIRFUVTYH£y R
Special Bearing Liquid
N0.96625 %1050

K727 B

Great fuel bearings.

Oy 794~ (FaE)
Loctite (Medium Strength)
N0.96178 %1260

Ov o454k (FRE)
Loctite (Strong Strength)
N0.96179 %1260

XY DIEHBHLE
Screw cement.

SPFAT7IyIU—T—
SP Knife Edge Reamer
No0.36219 %1890

AT 1 DR TR

Best tool for holing bodies.

e

SPFA7ITvIVI)—-N—TSR
SP Knife Edge Reamer Plus
No.36219P %2100

RT 1 DR ICRIE

Best tool for holing bodies.

AR A
Power Zone
No.72301 % 18690

AC/DCY v I Fr—Iv—
AC/DC QUICK CHARGER

X7 =Y —>PS-25A
Power Zone PS-25A
No.72321 % 14700

DC12VEEILER
DC12V Power Supply

H—EX—%— MINI
Thermo Meter TNOO6
N0.36207P %2940

FEEMA TV Y RER
Noncontact digital thermometer

TA—LAVAVE=S =) —F—
*Motor Cleaning Spray
No.ORI41702 %893
NIYDENFEELICRE

Cleaner spray of car

Ewy bRy 7 X

Pit Box

No.80461 %7140

T BN I BoE

Good for storing tools
T4 X/ 420x240x330mm
Size / 420x240x330mm

£y hRw o ZDX
Pit Box DX

N0.80460 % 16800
V=L 7 R

Tool Box

N0.80462 %1890
IR=YiRy 7 AL
Parts Box L
No.80463 %1890
IX—=YiRy Z ZM
Parts Box M
No0.80464 %578

IR—=Y iRy U XS
Parts Box S
N0.80465 %158

JN—Y Ry 7 XSS (48 A)
Parts Box SS (4pcs)
No0.80466 %420

KYOSHO*+ Uo7 /\v IS
KYOSHO Carrying Bag S
No.87613 %5250

P4 X / 250x410x360mm
Size / 250x410x360mm

KYOSHO*+ U > & /Xy M
KYOSHO Carrying Bag M
No.87614 %7350

H#1 X/ 300x500x450mm

Size / 300x500x450mm

1/10A

For 1/10

KYOSHO*+ U > /\y JL
KYOSHO Carrying Bag L
No.87615 %8400

H1 Z / 350x550x540mm
Size / 350x550x540mm

1/8H

For 1/8

ORIONZR—=Y/{7—4500 (2=/\=77%)
ORION Sport Power 4500 (Super Plug)
No.ORI10348 %5565

AR=Y/tT~Lipo 3000(7.4V/25C/S77%)
Sport Power Lipo 3000 (7.4V/25C/S Plug)
No.ORI14113 %5040

AR=Y/87—Lipo 4000 (7.4V/25C/S75%)
Sport Power Lipo 4000 (7.4V/25C/S Plug)
No.ORI14115 %6720

TRRYT=Y9 5T VLipoFv—Yv—

Advantage Clubman Lipo Charger
No.ORI30126 %7140

TRV T=YL=RARY ) Fv—J¥—

Advantage Race Spec Charger

No.ORI30127 %9450

MLTYIR4E1/87 5V L AT~ —
Vortex 4Pole 1/8 BL Motor
No.ORI28808 % 13440
INAARY AT avE—5—
High spec optional motor

ThIE=byy ) (f7y 9 A48 1/8BLE-5-F)
Aluminum Heat Sink (for 4pole 1/8 BL)
No.ORI65027 %840

A7y avE—Y—RHE—bhI2Y
Heat sink for optional motor

75Ny M7y TRy I (Voltex ESCFE)
Digital Setup Box (for Voltex ESC)
No.ORI65026 %2310

ESCO&M LY 7« > /DY OIRER
TYTFAVIRY I

Setting box enables full range of
setting adjustments for ESC.

T-WR759N\-%2 (DEANSXZ / Ny T!)—F)

Gold Plug Harness (Deans (F) / Battery)
No.ORI40030 %735

ORI14000/14007/14008/14009/
140100Lipo/Ny 7Y =BT/ —t v b
Wire Set for ORI14000/14007/
14008/14009/14010 Lipo battery

EZAYFvEy ~(O1T)
Pinion Gear Set (11T)
No.IF505-11 % 1155

EZAYFv+Ey ~(3T)
Pinion Gear Set (13T)
No.IF505-13 % 1155

44



EXFYyRN-UDT Dy vr— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ e K [XEf RE ‘ B A [KEf RE ‘ B AH Xz
No. Parts Names Quantity| (fit:2) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
@ C_'J_‘/7 @I 7)b§75‘/9’d’4[|‘/7‘"y|\ Gmmm REIANY T RER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
+C11 | G ing(C1110pc8) 109cs| 210 | [0S iy Fmgegon ] 755 | 15| | 512609 Bunon Sorow i 1 opes) 1995|420
@ cRing. MO i) g o s | 4055 [ 15| | 1513008 Bncn S0 e ey [10pes| 315
FEO1S | £ Ring(e1 510pce) 10pcs| 156 | |\ i) Fanggon g | 4765 | 315 || 15100008 Bncr Sl ey [10pes] 15
FEO20 | £ i€ 011pce) 109cs| 158 | |HBSAS] L) st o S| 95 | 315 | | 113010 g pes) [109°5] 215
12025 | £ ping(E2 510p00 topes| 158 | | (mmmmm ot R FSIS012H| B Serm(odMoc12i0pes) 19955 315
FE020 | £ ing(Ea 010p0s 10pcs| 158 | | 502604 | ol iz enaiopes | |10%65| 210 | S10015H| Binon'Serowbariopes [199°5] 315
FE00 | £ Bing(Ea0/0pce) 10pcs| 156 | | 502608 | 5t S ouizensiopes | |10P65| 210 | 1S10019H| Binon 'St o artopes) [199°5] 315
FEOS | £ Bing(E5.0/10pce) 10pcs| 158 | | 1502908 | i S mupenminopes | |109%5 210 | | SI9025H Bunon Sorowihenhiaizarspen) | 5 | 315
FEO0 | £ fing(c6.0/10pce) topcs| 158 | | 1502512 | i S emmzemarones |10 210 | | rstaaos| g c e [109°5] 215
FEO70 | £ pig(er. Gopes) opos | 150 | [ 1-500008 | G ST LRI omes| 210 ] | 15140104 Gnon S w0 [199°5] 315
FEI00 | £ Bina(E10.060c8) opos | 158 | [ 1-500008 | gt e e onee) . [105es{ 210 | 1514015H| Bunon Svemmeaispes) | PCS | 315
B W 09010 i Serombrionopes | |100es| 210 | |r-soren] BT b aaarapes) | 578|915
N20T6 | Rt r10p6e) 10pcs| 210 | | 1509012 | i S muanrnopes | |1095 210 | | 1514020H Gunor Soreitenhanaorspes) | 5 | 215
2620 | L imaonopen | [100es| 210| | sosots |t apee [10pes| 210 | 15140224 Bunon Srewimearemapen) | PCS | 315
N2024 | {0k an0pes) t0pos) 210 | | 1509018 | i & muranopes | [0pes| 210 | | (mmmm 7 e
032 | {0 ) 10pes) 10pcs| 210 | 500025 | 5f S asopes) | |10PeS| 210 | sSeT| B o) | 55 | 525
B Sonna 503090 | i S erombraonopes 1006|210 | |1t g s 97 | 525
NESSON | a3 00 Nyl oy | 575 210 | [ 1500008 | it S enivianonesy | [109es] 210 | || B moaes | 87 | 525
GOSN | s ) Ngon (po | 5765 210 | (1500010 | it S L ononesy | [109es] 210 | |1zt S roaaes | 87 | 525
NGOAGN | Nt ) N (o | 5965 210 | | 150015 | it S ranopes) |10 210 | || g ot | 80 | 525
OSSN | s ) Ngon (| 5965 | 210 | | 1500020 | 1ot S o ionpes) | [109S5 210 | ST Bt S Tintamticdpes) 575 | 735
B Ruminim tyion ot (MD i o Tapping Scrw e e
SIS o o i) | 5755 |15 || 16 S et evanopesy | [10pes| 210 | | vsaasto| S SECRIEENG | sves | 210
SRS s o (mraFodes| 5765 |15 | |1SIEBETP | 10 i Sl e ey [10pes| 210 | | 52202 | ot S eamaen | 5 | 210
SIS o o (i | 9255 | 15 | | SESETP | 10610 s ot avteindposy [10Pes| 210 | | vseanoe | S0 SECAEINISN | sees | 210
HEDSIAR] o) o (i) | 5P | 315 [S0M0Te ey [10ves| 210 | rseanno | G & oy | Sees| 210
AN L o (o 5705 | 315 | [1smoate| gt ey [10pes| 210 | || S0 SRR sves | 210
HBINS) o o (e | 5955|315 | | vomorete | 15 S ey [1opes| 210 | | vsaots | o S ey | 9cs | 210
B Fageani VSOSTP| 7 g Serewactaropos) | |10908 210| | 2018 | o 8y | s [ 210
NGO | ) langea (1opce) [10Pe5| 210 [vstmorete| el A Seopesy [10pes| 210 | || & ey | Sves | 210
OISR | st 5) rangod (el Feiepe)| 0903 | 315 | [vsmeorsTe 1ot S ey [100es] 210 | | szmonn | 7y | s [ 210
[ Fagesnyonni 1SOURITP| 7 i Sorewizoriopes) | |100e8 210 | | 20010 | S S Do | s [ 210
VSN | i) Fanges i tpen| 72 | 210| | (I 2w o 2 e S
NSNS i) Fnge o (St 908 420 | | -S0008T| g opesy 105 420 | | 52300 | s e | 5% | 420
NENR) i P o R 9055 | 420 1000107 o opas [10Pes| 420 | | 52008 | b oo | 5% | 420
FSI012T| i Serow(Tnanumon 0pen 1095 420 | | szanne | &0 S eaapesy | 57 | 20
SIS | By SorowtTamum spas)| P55 | 420 | | Sea010E| & e | 5765 | 420

45




EXFybh - UVT D9y v—(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

mE m# AH kEf mE e AH hE( mt AE rES

No Parts Names Quantity| (ftiA) Parts Names Quantity| (ftiA) - Parts Names Quantity| (#tiA)

ga? I:—;Zl\d Screw 1-834015TP ﬁzz E;eitj(’\él(zzlr);\lv?héll>?1);/)10pcs) 10pcs| 210 m ;o/:rfi I{|etaud/ ;E‘épping Screw

1592608 | 1 Seromi axiropes) |10965| 210 | S0P o e o) [1005 210 | [rsamate| e tpes) |109°5] 210
59262 | 1o Seron(M.owt20pes) 10965 210 | [ 1504STP| 15 it ST oy [1005] 210 | [ rsanore| 1 Wt dpos) |1095] 210
1-833006 ;)IL: If;icg’\gff\jv/(:\/l%i\g/wpcs) 10pcs| 210 Dmmmmm ?I'thnruZZatt ﬁead Screw 1-543008TP :lr—giﬁ—;sdjé(c,\r/«lj\:\j((?ﬂ/?]x%ﬁ())pcs) 10pcs| 210
9008 | 1 e Seremndiopos |100e8| 210|100 | £ e 100es| 420 | e oopes) [109e5] 210
9010 | 1o ond Sorenixaonopes) |10965] 210 | 15300t pey 10965 420 | [ S401TP| 5 i SCromuantOpos) |109°5] 210
901 | o ond Serewaxianopes) |100es| 210 | |sanrer| B ey [0pes 420 || WD
9014 | P e SarewMinopes) |10%e5| 210| | 1ssa01s | £ e 8oes 420 | | 155000 | ST nnopen[109cs] 210
9016 | 1 o SerewMaenopes) |100es| 210|130 | e G e Boes [ 0| | 1559008 | G nanopen[109c5] 210
1-833018 I?ILa? If;?(j(’\gfr):azﬁlaS?({\s)/10pcs) 10pcs| 210 1-834010T :maf;iélt\:/rljmi((']ri?a)rfiz:m?Mzﬁg/)G\p)cs) 6pes | 630 1-853005 gerstr:milsﬂl\gfgl%z)gs])\ ) 10pcs| 210
1592030 | 1 Seremiiaonoes) |109e5| 210 | [T o | 9 | 630 | | 155008 | S e ey [109es] 210
59008 | 1 ond Sorow(Mixanopes) | |10005| 210 | [ satant| | s 830 || 15010 | S oposy[100es] 210
1-834010 gILa? If;eid(’\ggélv?l{/l14?<17?))/10pcs) 10pcs| 210 Dmmmm 'ﬁtjn;/uzz;? Iier Hi)f( Screw 1-853012 ;zet/S]::rzv/;?lslll\gf;(ZI/?(/):x?s})\) 10pcs| 210
5901 |l rond Seroniatxianopes) |109e5| 210 | [rsamot| 2l )| 9cs | 525 | | 1s0ns | e e | 9cs | 210
S0 | i rond Sereniixisnopes) |109e5| 210 | [rsamont| 2 le )| 9 | 525 | | 1553020 | e e | S9cs | 269
S0 | i road Serewiixiinopes) |10965] 210 | 13t o e oot | 90 525 | | 155025 | s ey | S9cs | 19
594020 | 17 o Seromanzonopes) |100es| 210| st o i | 8oes 525 | | 1534008 | ST antpen[109c5] 210

FINYIRER HIERM3XIB)(AY I R/FFV/BA) v NEZX(M4x8/10A)

Dmmmm Flat Head Hex Screw 1-833015HT Flat Head Screw(Hex/Titanium/M3x15/8pcs) 8pcs | 525 1-854008 Set Screw(M4x8/10pcs) 10pcs| 210
TS0t e Cvmmleiasopes) 05| 315 | | 1SeT| 2 | oPcs 633 | | vssunre | o ey [10pes| 210
FSE008H| it e Cmiosopes) 05| 315 | 130T 2 ey | SPes 623 | | vssuom | o e [sees s
FSSE006H| it oad Scrom{esetpes) 10955 315 | [ HSISHT| e sk 5765 [ 788 | | 1555008 | e ey spcs | 269
FSS010M] it e Scrwheni00es) 10955 315 | | FSMIESHT G oot | 2065 | 735 | | 155500 | G S maospen | 5908 | 915

HZEZ(M3x15)(Nv 7 ZX/T0A) FIVYSITYEVITER A

1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pcs| 315 m Titanium Flat Head Self-Tapping Screw @ Washer

FSS0T0H| Pt nd Scrowhiope) 1095|315 | s £ o [10pes| 420 | | e | ey [10pes| 210
FS008H| e Crmmmnhiaaopes) 10908 420 | ST e [109es| 420 | | s | o ey [10pes| 210
FSMII0N| it e Ser om0 10955 420 | |1SB00IPT it ops 0P| 420 | | om0 ey [109es| 210
FSMITZH| it o Serienant2opes) 10955 420 | [SS0STPT o o €0 [ 420 | | 0100 ol s o) [109es] 420
FSSHOT5H| Pt ead Srowhi s 1095|420 | [HsomtsTT 1oy | 49cs 820 | | rotas | o ey [10pes| 420
FSMOT0H| Pt e Sermwhaciniipes) | P22 | 420 | [0 oy | 4Pce 620 | | wotane| oy 0 ropes)[10pes| 210
M| 1o ScromenHocz0pes)| 5P| 420 | [ FSHOSTPT e s 40es [ 30| | rsotans| ot ey [109cs| 210
1-834025H :a?ki;(gﬂcfgiaé;h}lazzégé)) 5pcs | 420 Ommmmmm é—o/:ngﬁead Screw 1-W701105 Vlj\la/sl';:zn/l_7(>(l\1/]17;()];/)é?x:5s/)5)\) 5pes | 210

[m I?IL; ge‘;dESZIZ:FEpoing Screw 1-842008 ;_o/:niéc(?gvzv)((laélg/i\o)pcs) 10pcs| 210 1-W701110 V?Ia/sh/e:'()l\ll_7(><’\1/l17;1]3/>é:)cos/)5)\) 5pes | 210
VST | 16 1t oad Sromi2 vtopes 10625 210 | | vsazmmo | 200 CRID ey [1opes|20] | ©) Sprng Washer
VBT | 16 1t ond Scrom2 vihopes 1095|210 | | 1842015 |00 E e o) [10Pes| 210 | |05 2 S 510pc) [10P8| 21

TPHZER(M2.6x12/10A) FAREZ(M2.6x25/10A)
1-832612TP | 1p Fat Head Screw(M2.6x12/10pcs) |10PCS| 210 | | 1842625 | o\ g Screw(M2.6x25/10pcs) | 10PCS| 210
VST | T6 71t oadt SevomMintit0pos)[10955| 210 | | 1-sazmn | o0 B8 sy [10pcs| 210
1-833008TP is?:lz?t E‘;Ej’vls?;)r(eg\é(]l\?;;;HOpcs) 10pcs| 210 1-543006 ;o/jngégr\gi)((l\%lg/:\o)pcs) 10pcs| 210
VST | 16 Pt ke Seremoxi0Mopos) 1098|210 | | 1ssanrz | oo e SiOUNEl ey [10pes] 210
VSSOEIP| 15 Fit d Screw(V 2H0pos)[10955] 210
VSHOIST| 16 7 et SeremMoetsHopos) | 19955| 21
1-8330187P Iﬁzz Eéél\ggzlv?l\g%]g/)wpcs) 10pcs| 210

46




*FERFHROHERRIETH23F4A1BREDLD T, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

— - fo) (e) O oy ~ (e} ~
PAEANTIN—Y A Ta/IN—YVDEA G E
KINSDEAFEIARERICRSETWEEEXT
O REETOLIE BHELLTLESEBETERRTIN—Y R A T3y /IN—YEEAL.
TEBIICETEHLTEET,
@\ —VIEIBETCEEEALTOW NN BEICTITHEWSEEIK. A 2—2y MDERE
AN CHREHLOBERTCE CHBATAIENTEET,
(REEZE N UEMEIRAMH T K DBERFEIZEM20EIA3TBEZE > TR TS ETWEEWTHEY
FITDTCFHTTELIEEW)
OBERDTEAICEBLTRERBEREE FHA) LIENICHEEFHREPHBETY,
$BTHWHEICKVREEFHRELGELGY FITDOTCTTRRDANERBEICTTHERCIEETWL,

XBBITFEARIIE - KIAREE R TBEEFEXLOERICKY .. BNBEENTEVEITOT
HEHLCHTTETELY

1.ETIIBETERBLITEL,
TP BELDEED ZOEMESBLORDW ROV BEICTRELEV, THELED/NN—YDEELHHNIE
BIEEATEE Y, ZOMRIHI/ERRIAEZHREICEDEBADAL—XICBYET,

s

BETCTHED/N—Y D EERTNEOHETEH REDIF VSV N—YVBEXE*ZFAITNEZDIHFTEXTEET,
IS4V N—YVEXENE SHFLD/N—Y DRBEPHESEERSEICTIEXLTLLEL,
EEEREASZ BV WV RITNSEE T, SBROTEEN BIEICBBIFLET,
X—EREIRO TV EWBEETEVET,

A: BURERFAE TR ELR/N—Y D B: BETHELR/N—YEIENL C: TEXHDSHB3~4ATEEFD

mBELHEEEDRTS, KE2EZIS, cHEM BEICBREIFLET,
T34
IN—YEEE
BREIZZD
ATvh—H
BEITY,
J
-, — [=] A ~, ~, sl - =
2.BEICITITERWGEIE k02005t cHEh SEERECHATEET,
BECTIENMEAIE, FER—LX—IAORREL Y5172y THSERUAR D, BEEXTHRLAB N ESITEVET,
4 N\
D1 2—% v FCEEICHEUAS http://kyoshoshop-online.com
KYOSHOR—LR—I MDAV Ty I R D SRR
US4V TR LT, H52QR
O REEETHRMAA T EE
BEY A MNP A TEE T, REEEEANDS
ZTRIBCEE L,
A543y T A VR—29N) THELAKDEE
CONLINE SHOR W2HBE (B31L Uy bh— KRB IHALY) 5
VWS TOTTRIBEEL,
. SREFHRICELE LTRTRD. ENSREECSHLEE LT,
( gas = -, D
Q EBETEBITENTS
NEBHGEEMC B, CRLED —Y RE BREESADSZ TR, EXSAEEESICHBETEL,
sxspaEss 046-229-1541
RATRIAE - B~ (IRB%MR<) 13:00~17:00
| HBRICEB RIS REIBRIRVET, )

R

2430034 #5) | |REATHATF153
OLBWVWEEIEI—F—18KREZXT
Bt 046-229-4115 2185 : A~&8 (SA%ZR<) 13:00~19:00



The service mentioned below is available only for Japanese market.

fHILP, FRIEE CARBERDERVEE L E

INSDY —ERISEEERICRSE TIRERT
HAIITlY, BIEELTHTEFCVDEVLRGEESTVELS, TEBAWVWEW:
BRsEiE & feld. R —Y —HEABANBEVLEEEEL,
REI—Y—HEXZBNEEAVE BRI, EFEW <DL, TEOESHWEEHAK
ICHEBIEZZHRADI A, 77y I AERBEBETEEY < FEELN,

RENDSHLSEE - IFHI1—Y—H3=E

REICBBVEEORIE, TREI—F—MBE=E I TER LT,
BEVEEORI. BFicEmPli IkHAEEZ CARDS A, M MURHREON- IV, 17E S, BaES
(F—No)ZBWB L L, LANCEFENICHHMSE LT,

szcosmnaeiz:046-229-4115 =msmcosmuatis AR~SmEESEEER<)13:00~19:00,

raxcosmeats:046-229-1501 gL ienarsene on e, aee sasnie

BETOSHLEEE: T 243-0034 #F)I[R EA™ iiF153 REkistdt 1——HEE=E%
............................................................................................ L R LA oo

SHVESEAR

SEVEERMIE. FAXERIFEMETHEXRIIEEL, BEEFEI RB TR DOIAZEEBE L TRELT,
BXDFEIE. SAVEGEAROIC—ZFRELTITEL,

[ & No.30876 EN INFERNO VE RACE SPEC readyset )
_ 5% HMERE | BEA -
(_EEAE (%Eﬁ _ _ ) EHE :FEE E ﬁ E
TofER | AR i = T—5—
7oK TR oy
JUHF
e |
CEE
- T
{XFR e
ey |mm ( ) FAX ( )
I B _
KHﬂE'\fﬁﬂE(*R?f%EI"@EI‘%()13:00'\'19:00‘6‘%&%@@%EJEJ“@Z?TB%I’en‘ﬂ"ﬂ*-?’ : tB | Z{INo.=mzAm )
_ N
HREWEE AN a1 SO — M PBRES(F—No) BB EL, HENCEEMICTRALEEL,
\_ )

HEEHRREHTIE. BEROBABROREICHEZANTEYVET, BBERIVO, AXKRUBSHVEEEECTHY ABEROBEABRICOELZ LTI, ()~Q)DIFEZREBMTE=FICRM
LIEYVBRT2E3G LB EEA. ()BEROBFDEELZZIIRE, QERICEDIERMTHEREZVTEE. Q)T —ERADRMDHLHDOEFLICHTY 155,

© FEKRR R 7243-0034 #2)1REAGHE53
KVDSHE FEH—LN—D © 11— — %R EBEELE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com Bﬁﬂb\é-@‘i : ﬁ HE,\,@HE(*R% E %l‘/% < )-I 3:00~19:00

852011051 PRINTED IN CHINA




	30876_inferno_ve_rs_MM_ 1
	30876_inferno_ve_rs_MM_ 2
	30876_inferno_ve_rs_MM_ 3
	30876_inferno_ve_rs_MM_ 4
	30876_inferno_ve_rs_MM_ 5
	30876_inferno_ve_rs_MM_ 6
	30876_inferno_ve_rs_MM_ 7
	30876_inferno_ve_rs_MM_ 8
	30876_inferno_ve_rs_MM_ 9
	30876_inferno_ve_rs_MM_10
	30876_inferno_ve_rs_MM_11
	30876_inferno_ve_rs_MM_12
	30876_inferno_ve_rs_MM_13
	30876_inferno_ve_rs_MM_14
	30876_inferno_ve_rs_MM_15
	30876_inferno_ve_rs_MM_16
	30876_inferno_ve_rs_MM_17
	30876_inferno_ve_rs_MM_18
	30876_inferno_ve_rs_MM_19
	30876_inferno_ve_rs_MM_20
	30876_inferno_ve_rs_MM_21
	30876_inferno_ve_rs_MM_22
	30876_inferno_ve_rs_MM_23
	30876_inferno_ve_rs_MM_24
	30876_inferno_ve_rs_MM_25
	30876_inferno_ve_rs_MM_26
	30876_inferno_ve_rs_MM_27
	30876_inferno_ve_rs_MM_28
	30876_inferno_ve_rs_MM_29
	30876_inferno_ve_rs_MM_30
	30876_inferno_ve_rs_MM_31
	30876_inferno_ve_rs_MM_32
	30876_inferno_ve_rs_MM_33
	30876_inferno_ve_rs_MM_34
	30876_inferno_ve_rs_MM_35
	30876_inferno_ve_rs_MM_36
	30876_inferno_ve_rs_MM_37
	30876_inferno_ve_rs_MM_38
	30876_inferno_ve_rs_MM_39
	30876_inferno_ve_rs_MM_40
	30876_inferno_ve_rs_MM_41
	30876_inferno_ve_rs_MM_42
	30876_inferno_ve_rs_MM_43
	30876_inferno_ve_rs_MM_44
	30876_inferno_ve_rs_MM_45
	30876_inferno_ve_rs_MM_46
	30876_inferno_ve_rs_MM_47
	30876_inferno_ve_rs_MM_48

